34887-G01

[EZGO]

a EIEER Company

SERVICE PARTS MANUAL

GASOLINE POWERED
CARGO AND PERSONNEL CARRIERS
(950 SERIES)

STARTING MODEL YEAR: 1999
REVISED: 11/2000






SERVICE PARTS MANUAL

GASOLINE POWERED CARGO AND
PERSONNEL CARRIERS
(950 SERIES)

VEHICLES

SHUTTLE 952G
SHUTTLE 954G
SHUTTLE 956G

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



I NOTES |

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, E-Z-GO Branch or the E-Z-GO Warranty Department with vehicle serial number
and manufacturer code.

The use of non E-Z-GO parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain Federal and State emission certification.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual



I GENERAL INDEX |

SECTION Page No.
How to use the E-Z-GO Service Parts Manual vii
lllustration Page No.
ACCELERATOR
e Pedal BOX ASSEMDIY ....ooi ettt s e s e e n e s e e e s e nenanns A-1
L XeTer= =Y = o T gl =T b | P A-1
0oL T 0= o - RS A-2
L X112 T 1= PR A-2
L € TeXY =Y 1T RS SRR A-2
AR FILTER ..ottt ettt ettt s e bt s bt e s b s she e s ae e e s e et St e et e et e et e be s b e e sabe s shnesaneeseeesaeeaneeis B-1
BODY
+ Front Bumper, Name Plate, Cowl, Front Floor Pan and Instrument Panel .........ccccocvevvvcvrinvenvcceeennn, C-1
+ Floorboard, Floormat and Rocker Panels (Front) .........coooiioiiiiinie et C-2
* Front Housing and Parking Brake COVET ........cooi ittt st Cc-2
* Floorboard, Floormat and Rocker Panels (REaAr) ......c.ceoriviieiiiiiie it C-3
* Rear Hinged Housing and Wheel Well ShildS ........cooiiiiiiiii ettt e C-3
+ Rear Stationary Housing, Bumper Caps and Nameplate........c.ccoevieiriiiiinien et C-4
L R == T o To | 1= P C-4
LS To L= o= 1o T SRR C-5
BRAKES
+ Service Brake, Master Cylinder, Front Hydraulic Disc Brake Lines and HOSES .........ccccvievrcivieinicciinennn. D-1
L == LGN T P D-2
¢ PArKING Brake..... . cieeiieie ettt e st s e e et e e e nne e e s rne s senea e s e an e e e n e nnne e e e aeaenne e e e nennnn D-3
LA 1= T= I =T = 1 TP D-4
CARBURETOR ...ttt et st st st e e s he e et e e sb e e et e e e ae e et et e s st e st sabe e sane s seeesaneaseeesneeeneeas E-1

CARGO DECKS AND HITCHES

* 954 Cargo DECK COMPONENTS ...cccuii i ittt et s e e st e st e et e et e st e be s beesare s sanesaneas F-1

+ 952 Cargo DECK COMPONENTS.......uiieiciiiiie ettt crer s e s e e e s e e ser e e sene s e s asae s saneaessaeaaamenesanneaanenenannn F-2

*+ 952 Stake Sides and HItChES ...coo.eiiii e e et F-3
CLUTOHES ...ttt e b e bt st st e e she e st e e eb e e et e e e ae e e s st et e s st e nsesabe e sane s seeesaneeseeesmeeeneeas G-1
DIRECTION SELECTOR ...ttt ettt e s te bt sate st e e see e et e e et e et et e e st e 2aseaabaesaneeebaeseeaentae et e e neaaneeaneaaas H -1
ELECTRICAL

e Battery and FUSE BIOCK .......c ittt e e s e e s e nanas J-1

Service Parts Manual i



I GENERAL INDEX |

R 0o a1 {0 I F= 1 T Tt J-2
L = L= Ted (g or= | B F=' (= Ut J-3
* Pulser Coil and IGNition Coil........cooeiiiii ettt s J-4
* Turn Signal Switch, Horn, and TaillIghtS ........cciieiiiiiiie e e e re et e e e e e J-5
® ACCESSOMY HAMESS ....ci ettt s s e st e s e s e s se e e nn e s ser e e saneesamen e e sanessameressanerean J-6
L o L= T [ o o T U TRV TOROR ORI J-7
« Ignition Switch, Oil/Fuel Light, Fuel Gauge, and Hour Meter...........cccccvveierrieervcveie e vcee e ssee e J-8

ENGINE AND MUFFLER

LN =1 T T PR K-1
LY 1011 1= T TR UPTTURUPR K-1
¢ ENGINE MOUNT.....oe et se e e nn e s se e e san e e s e mer e e saneesameressmeraan K-2

FRONT SUSPENSION / BRAKES

* Front Axle, Leaf Springs and ShoCK ADSOIDEIS ......ooiiiiiii e L-1

* Front Hydraulic DISC BraKes .......cuoi ittt see et ce s e e s e s s e sane e s e n e e nne s e e enennnenean L-2
FUEL SYSTEM

¢ FUEI TANK @NA LINES....c ittt st e e s e e e e s e e sea e sme e e saeaeaa e s e e saneeaaneneenanesaansaesnanenean M-1

LN 1= I o 0 o PR M-1
REAR AXLE ...ttt ettt et ettt st st s bt e s he e e eee e sh e e e e e e et e et et e e bt SRt e R et ebe e eReeeaee e eae e e ee e e e e eaees N-1
REAR SUSPENSION

L Ty T o] (T L3S U RPN P-1

@ SNOCK ADSOIDEIS ...ttt ettt s e e e s e e s e e sne e e e saeaeanea e e saneeaaneneenaneaaansaennanenean P-1
SEATS

* Driver Seat (952, 954, 956) ....cciiiciiieeiiiiieiee i eiitie e sisrre e e s st e e e e s e e e ar e e e e aarae e e s aaraeeeeaarraeaesnareeeeenanre Q-1

* Rear, Forward-Facing Seat (954, 956) ......c.cii ittt sttt s Q-2

* Rear, Rear-Facing SEat (956)......uui ittt ee e ee e e e e a e s e e e s s e n e e s e e ea e s nanenean Q-3
STARTER/GENERATOR ...ttt sttt ettt et e e st s bt st e sab e e she e s sbe e sae e et e e eae e e st et e saneeans R-1
STEERING . ...ttt sttt e et e e e et e et e st S bt e R e e sab e e sae e s eee e she e e eeeeaeerae e et e e eae e e st et e saneeans S-1

WEATHER PROTECTION

LS04 I Lo« TS TP T-1
D T aTo 1= 1= o IS T-2
@ WEATNET ENCIOSUIE ... et eeeeeeee ettt et e et s et s er e e s e e e ene s se s e e s e sa s e ressesasassesersasasa s srenensasnserrennnans T-3
WHEELS AND TIRES . ..ot ecee ettt ettt ettt ettt ettt s et s s sesasses et eeeeeeeresese s s e s e s e se s e s s asasaa s sessasesesrererees T-1

iv Service Parts Manual



I GENERAL INDEX |

SPECIALTY PRODUCGTS ...ttt s s et e et e e st nase s eesane s nrn e s rneeen e e e e e anes Appendix A

* Special Tools
* Paint
» Performance Products

ACCESSORIES ...ttt ettt et e ete e st e e e e e et e e et e e st e ne e aabeaaaeenabe e saaessaeseaeeeaeanean Appendix B
* Accessories Listing

Service Parts Manual v



GENERAL INDEX

Notes:

vi Service Parts Manual



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

Title Title

Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: ltis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



I ILLUSTRATED PARTS BREAKDOWN |

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



Gasoline Vehicle

ACCELERATOR

1 - Includes Items 2 - 43

art of Frame

P

Service Parts Manual

Page A-1



l Gasoline Vehicle ACCELERATOR

83 - Includes ltems 84 - 94
104 - Includes Items 105 - 117

Belt Cover 128

on Engine  °° @

w

S &/
'y,
o7 /@ 91/@
D 88 b
Fr7me Channel & é 92
. .
56 H éc%tlelerator | %
56 able
N\ 7 2/ o) Do
= 7 I A\ 89/@|>> @/94
/ i
Choke Cable Shifter Cables 90@

86 - Includes ltems 87 - 94

Service Parts Manual Page A-2



l ACCELERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 43) ......cocooeiieeeeeeeeeeeeeeeeee 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET ......coci it e 1
3 00984-GO1 SCREW, #8 - 10 X 1/2" LG .erice et 4
4 25853-G02 PEDAL BOX AND COVER ... 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ....eeieeeeeeee et e 4
6 25861-G01 MICRO SWITCH......ceiicieere et st 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LG .....oeiiieeeeeee et e 2
8
9 72066-G01 CONTROL ARM ..ot e s s e s s e 1
10 23860-G1 BEARING ... oottt e e e e 2
11 24621-G1 NYLON WASHER, 5/16".....ccceiiie et 2
12 12064-G1 PUSH NUT, 5/16" ...ttt 1
13 25768-G01 PIVOT ROD ...t e se s e ne s s 1
14 72199-G01 PIVOT BOX AND COVER ......cooiiirrere et 1
15 14390-G1 LOCK INUT, 3/8 - 24 ...ttt e s 1
16
17 72198-G01 MICRO SWITCH CAM ......ooiiiir et 1
18 00550-G4 LOCK NUT, 5/16 = 24 ...t e s 3
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LGt e 1
20 72074-GO1 CONTROL ARM LINK ...ttt e 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/168" LG...eovee e 1
22 00532-G4 NUT, 5/18 = 24 ... e 2
23 17677-G1 SPRING RETAINER ...t e 1
24 17979-G1 ACCELERATOR ROD BUSHING ........ccoiiiieeieceeeee e e 1
25 73046-G01 COMPRESSION SPRING ..ot 1
26 17677-G2 SPRING RETAINER ....c.ooiirree et s 1
27 72072-GO1 ACCELERATOR ROD ...ttt e e 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) ...t 1
29 10386-G3 CLEVIS PIN, 5/18" X 1" LG «erice et 1
30 17838-G1 NYLON BUSHING ..ot s e e ene e 3

Page A-3 Service Parts Manual



l Gasoline Vehicle ACCELERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTYy.
31 | 17255-G1 TEFLON WASHER, 5/16"........ooerrveeeeesesssseseeemesesessesssesssssesessessnsssseseeeees 1
32 | 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...oooevveeeeeeereeesreoeesseresseseseessssesseseseseneneenees 1
33 | 70134-Go1 PEDAL PIVOT PIN w..oovoooooeeveveeesesseeeveseeesessesssessssessssessseesesessesesessessssren 1
34 | 00986-GO1 PUSH NUT, 982" ..o eeeeeeesssseeseessesessssessssssesessssesssssssessesesssenssssnen 1
35 | 14390-G10 LOCK NUT, #10 = 24 ....oooooeeeeeeeeesesseeeeeoeesessssesssessesessesessssssessesesssenssssnen 1
36 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED)........coovrrvveoerrrsrereenen AR
37
38 | 34204-Go1 WIRE HARNESS (PEDAL BOX) ....ovocoocooreeeeeeeeessssessessessessssessesssessseeseeoees 1
39 | 34043-Go1 ACCELERATOR CABLE .....ooooeeveveersesesseveseesesseeesesesseseseseesessesssseseeseseenes 1
40
41 | 34437-Go1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 42 - 43) ........... 1
42 - ACCLERATOR PEDAL .....cooooeereeeeeesssseseeseeeessssenesssesssssesssesessssnen 1
43 | 71764-Go2 1YY Y o OO 1
44
45 | 00827-G8 CARRIAGE BOLT, 1/4 - 20 X 1" LG ovvveoveeoeeeseeeeeessssseseeeeessssssesssseesessssssssesses 2
46 | 11027-G2 LOCK NUT, 1/4 = 20 ..ooovoeoeesseeeeeeeeesssseseseesesessssessssssssesessessssssssesessessesssessseessesees 2
47 | 00715-G2 BOLT, 5/16 - 18 X 18/16" LGivvvveveeresveveoeessseresseseseseseseesessesesssessssesossssssssesesnns 2
48
49
50
51 | 84042-G01 | CHOKE CABLE..........ooovooooseeeeeeveeesesseeeseeseessssessssessesseressesesesesseresseseseseseneesees 1
52 | 00568-G4 LOCK WASHER, 9/16" .....coooveveveeeeresreeeseeseessssessssesesesseressessssessesessesssesaseneesees 1
53 | 00545-G4 NTUE TR T T FOO OO 1
54
55 | 27827-GO1 | CLAMP ..oiooiooeeeeeeseeeeeeveeeeee e ses e sesess s sereerees 1
56 | 00414-G6 BOLT, 1/4 - 20 X 3/8" LGi....oovvveeeoeseresveveoesssesessesessesesessssesmssasssessssessessssssesesns 1
57 | 11027-G2 LOCK NUT, 1/4 = 20 ..ooovoeoeesseeeeeeeeesssseseseesesessssessssssssesessessssssssesessessesssessseessesees 1
58 | 00544-G4 NUT, 5/16 = 24 ....ooeoeoeeeoeeeeeeeveee s eessesssessessssessessessesssssssessesssssssessssssesesess 2
59 | 25737-G01 | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62)........cooovrvrverneeee 1
60 | 23722-G1 ADJUSTING ROD (SHORT) ....ooereveeeerrsereresoesesesseressessssesseeessesesesssereerees 1

Service Parts Manual Page A-4



l ACCELERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET ......ciiiii ittt seiae s e s ssae e e e s nsneeae s 2
62 00526-G4 NUT, #10 - B2 ittt s 2
63
64 25760-GO1 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt s 1
66 23860-G1 ] L 2
67 24621-G1 NYLON WASHER, 5/168"......oeii ittt seae e e e s s s 2
68 25768-G01 PIVOT ROD ..oiiiiii ettt sttt te e seree e e st ae e e s ssae e e s snsaaeassanssaeessnans 1
69 12064-G1 S o T N T N Y 1
70 24479-G1 [ I 1 I = O 2
71 00565-G5 LOCK WASHER, #10 ..ottt seane e e sssae e e s e e s snneaae s 2
72 00526-G4 NUT, #10 - B2 ittt e s s a e s e e asne s 2
73 72197-G01 PIVOT BRACKET ... ieeeteieeceieeerereeseeeeeseeeesveeessave s ssee e s ssveessenessseessnssesnssenessnnes 1
74 14390-G1 LOCK NUT, 3/8 = 24 ...ttt rte e ete e st ee s svee st e s s e e s s s sve e s e nan e ssn e sanneen 1
75 00414-G8 BOLT, 1/4 - 20 X 1" LG .uiiiiii ittt siee e see e e srae e e s sr e e s snraeaesnan 2
76 14390-G4 LOCK NUT, 174 - 20 ittt ettt teee e eee e e e se e s e e e a e s e 2
77
78 25737-G02 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1
79 28250-G01 ADJUSTING ROD (LONG) ....ucitiiiiiiiiieee it seene e sene s s senae e 1
80 24465-G1 BALL JOINT SOCKET ......ciiiii ittt seiae s e s ssae e e e s nsneeae s 2
81 00526-G4 NUT, #10 - B2 ittt s 2
82
83 25702-GO1 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ..ottt ettt e s e e e 1
85 14390-G1 LOCK NUT, 3/8 - 24 ... eeeecceie et ctes s ee e ee s st e s e e sn e snsen e sneeenns 1
86 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) ......cccueu...... 1
87 25762-G01 GOVERNOR PIVOT ...ttt se e e 1
88 23860-G1 BEARING ..ottt e s e s 2
89 24621-G1 NYLON WASHER, 5/18" .....ooi e eceiecceestieveeesee e seee s snee s ee e sneeens 2
90 25768-G01 o 1YL I = {0 1

Page A-5 Service Parts Manual




l Gasoline Vehicle ACCELERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 12064-G1 PUSH NUT, 5/16" ... .ottt s e 1
92 24479-G1 BALL JOINT BALL ..ot et e 2
93 00565-G5 LOCK WASHER, #10 ..ot et 2
94 00526-G4 NUT, #10 - B2 . e s s 2
95
96 00276-G6 BOLT, 5/18 - 24 X 3/4" LGi...eoicierrecereec et 2
97 00565-G8 LOCK WASHER, 5/18" ...ttt s e s nrn e e 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102).....c.ccevrvrreirernenn 1
100 23722-G1 ADJUSTING ROD ..ot et sne e s s e 1
101 24465-G1 BALL JOINT SOCKET .....cccoiicieceree ettt sne s e s 2
102 00526-G4 NUT, #10 - B2, sne s e s 2
103
104 | 25690-GO1 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) .......... 1
105 | 25765-GO1 GOVERNOR BELLCRANK ..ottt 1
106 24479-G1 BALL JOINT BALL ..ottt e e 1
107 | 00734-G5 LOCK NUT, #10 - 32t 1
108 14390-G4 LOCK NUT, 1/4 = 20t se e e 1
109 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ........ 1
110 22752-G1 GOVERNOR BRACKET .....oiiiiieeieeireeee et 1
111 25274-G1 GOVERNOR ROD .....oooiiiirireiererrer et st 1
112 22754-G1 BUSHING ...t st 1
113 25661-G01 CUP WASHER ... .ot 2
114 23578-G1 COMPRESSION SPRING .......oooiiieeeeee e 1
115 22754-G2 BUSHING ...t st 1
116 23859-G1 GOVERNOR ADJUSTER .....ooiirerirrice et 1
117 00526-G4 NUT, #10 - B2 . e s s 1
118 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG ..o 2
119 25738-GO01 SPRING ..ot e e e e e e 1
120 25286-G1 SAFETY SEAL, 3/8" ...t s 1

Service Parts Manual Page A-6



l ACCELERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 12064-G3 PUSH NUT, 3/18" ...ttt s e s 1
122
123 25653-G01 ACCELERATOR CABLE BRACKET .......ooiiiiririer et 1
124 26826-G01 LOCK WASHER, MB..... oottt e s 2
125 26827-G01 NUT, M8 X 1.25 MM ...t 2
126
127 72055-G01 ACCELERATOR CABLE BRACKET ..ottt e 1
128 17618-G1 WIRE TIE ..ottt e nne s e e 7

Page A-7 Service Parts Manual



l Gasoline Vehicle ACCELERATOR

Service Parts Manual Page A-8



Gasoline Vehicle

AIR FILTER

Ignition Coil

Carburetor

Service Parts Manual

Page B-1



l Gasoline Vehicle AIR FILTER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26727-G01 CARBURETOR / AIR BOX GASKET ..ottt 2
2 26728-G01 CHOKE BRACKET ...ttt 1
3
4 23726-G6 SPACER, 7/18" ...t e 4
5 72178-G02 HOUSING ...t e s s 1
6 51400-G1 LOCK WASHER, 6 MM......ccoiirirrirererecerieeseserees e et 2
7 13632-G1 NUT, MB X T ettt st e s s e er e e 4
8 72529-G01 BAFFLE ... ottt s e e e e e 1
9 72514-G01 STUD, MB X 1 X 39 MM LGi...ooiiiirrecre et 2
10
11 72147-G01 HOUSING MOUNT GROMMET ......cccoiieeiieniiee et 2
12 23726-G7 SPACER, 9/18" ...t e 2
13 26671-GO1 BOLT AND WASHER, M8 X1 X30 MM LG .....cco o 2
14 26701-GO1 WASHER, 6.5 MM ... e 2
15
16 72368-G01 AIR FILTER ELEMENT ..ottt 1
17 72179-G02 AIR FILTER COVER ..ottt e 1
18 72145-G01 I O RSO 3
19
20 72146-G02 INLET COVER ... .ot 1
21 00614-G5 SCREW, #8 - 18 X 5/8" LG ....ei ittt 6
22
23 72151-G01 POV HOSE ... s e s 1
24 74093-G01 LABEL (WARNING) ..c.eiieeeeeceeie st 1

Service Parts Manual Page B-2



Gasoline Vehicle

BODY

SHUTTLE 956 SHOWN

Service Parts Manual

Page C-1



| Gasoline Vehicle BODY

Service Parts Manual Page C-2



| BODY Gasoline Vehicle

14 182,183 P\ 86
! - /\ >N

7,

954 / 956 BODY
COMPONENTS

104 - Includes ltems 105 - 109

\\U/ 116 Part of Frame
S 14
s SN E
S

Front of Vehicle

P

Page C-3 Service Parts Manual



Gasoline Vehicle

BODY

Part of Frame

129
J 956 REAR BODY COMPONENTS

Service Parts Manual

Page C-4



BODY Gasoline Vehicle

8 ©

145, 146 153 952 SIDE PANEL COMPONENTS

152
P
Front of Vehicle %l\ /1 42, 143

Splash Panel
Z
C B
\ R
\\\\ 79
\\\ S~ T
~_ \\
\~ ' \\
A \ ~ ::‘
N2 T
165 l\ P N
o - 'fﬁi—"‘\
S B,
168,164 | B __ o o S
e <7 o /_,/ ~
hf ‘l\),—}g\ < é‘/ Q-
\/ _—/~I \\t
AT
167 /L S
170

Page C-5 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34142-G** L0 1 OO RO 1
2 34145-GO1 FRONT FLOOR PAN ...ttt e s se e e s 1
3 34597-GO1 INSTRUMENT PANEL ... e 1
4 35410-G01 SUPPORT PLATE (DRIVER SIDE) .....coiiiiiieieeeeeee e 1
5 35410-G02 SUPPORT PLATE (PASSENGER SIDE)......ccocoiiirce e 1
6 34247-GO1 BUMPER ... e e s e e 1
7 34248-G01 RUBBER BUMPER COVER ...t s 1
8 71037-G02 NAMEPLATE (E-Z-GO)....ueiiieieeiceece sttt 1
9 12064-G3 PUSH NUT, 3/16" ...ttt e e e e s e 3
10 34758-GO1 COWL SPACER ...ttt e e e e 2
11 00891-G1 LOCK NUT, 3/8 - 16 ...ttt s e s e 2
12 00762-G8 SCREW, 5/16 - 18 X 2 1/2" LG .eee ettt 2
13 00438-G8 BOLT, 5/18 - 18 X 1" LGi..eei i s csne e e e 4
14 00571-G2 WASHER, 5/16" ...ttt s e e ene s 4
15 11098-G6 LOCK NUT, 5/16 - 18 ..ottt s e s e 4
16 16705-G1 SCREW, 1/4 - 20 X 1" LG eoiree ettt s 2
17 00559-G7 WASHER, 1/4" ...ttt e e e 2
18 34176-GO1 NEOPRENE WASHER ..ot 2
19 00891-G2 LOCK NUT, 174 - 20 .ttt s e s 2
20 34134-G01 ISOLATION STRIP ...ttt e s e 2
21 14776-G1 "J" TYPE RETAINER......ooi s 4
22 71055-GO1 RIVET, 3/16" X 13/32" LG (STAINLESS STEEL) .....cccce o 11
23 34840-G01 HOLE COVER ...ttt s e s e 2
24 34507-G01 HOLE PLUG ...ttt s s s 4
25 01008-GO1 RETAINER ... .ot s e s e e 2
26 34146-GO1 FRONT FLOORBOARD......cccoiiiirererere e seraes e st sn e sesase e e 1
27 34614-G01 ACCESS COVER..... et 1
28 34607-G01 FRONT FLOORMAT ...ttt s 1
29 34609-G02 FRONT ROCKER PANEL (DRIVER SIDE)......cccocovrire e 1
30 34609-GO1 FRONT ROCKER PANEL (PASSENGER SIDE)......c.coovniriinrierecererceeen 1

Service Parts Manual Page C-6



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTYy.
31 | 84141-G*™ | FRONTHOUSING ....ovvceeceeeeeeeeesseeeeeeeeecesseseseessessessseessssssssessesessesssesaseeneesees 1
32 | 16705-G9 SCREW, 1/4 = 20 X 1 1/4" LG wovooreerevveeeereeeesevesesssesessesesssesesessesessossssssssesess 10
33 | 20275-G3 PIVOT SPACER ... eveveeoeessereveseeesesseseseesesessssessssesssessesesssssssssesessesesesssseseesees 6
34 | 00891-G2 LOCK NUT, 1/4 = 20 ..ooovoeoeesseeeeeeeeesssseseseesesessssessssssssesessessssssssesessessesssessseessesees 6
35 | 85643-GO1 | HOLE PLUG . ..ooocooosieeeceeeesseseeeeeeeesessssesessesesesessese s seesessessss e ssssssnsssssenesnes 2
36 | 16705-G3 SCREW, 1/4 = 20 X B/4" LG cvvvvevereereeveeeoneseeeeeesesessesesessesesssasssessesessasssessssesesns 4
37 | 00559-G7 WASHER, 1/4" ...oooooooseoeeeeeeeeesesseseeeeosessssesesssessessesesssssessessesssssesseseesesssesss oo 10
38 | 00891-G2 LOCK NUT, 1/4 = 20 ..ooovoeoeesseeeeeeeeesssseseseesesessssessssssssesessessssssssesessessesssessseessesees 4
39 | 27919-G02 | ACRYLIC FOAM TAPE (2) w..oovvveeeeereeereeeeesseseseesessessesessesesesesseressesesesssereesees 2
40 | 27919-G04 | ACRYLIC FOAM TAPE (4) oovvooeeoiereeeeeeeeessesessssesesesseeessesesssessesessesesessseneesees 1
41 | 16816-G2 RATCHET FASTENER .....cooonrvvveeoesseseeeeeeessssessssssssessssesssessssesessessesseessssessenees 4
42
43 | 35654-G02 | HOUSING BRACKET (DRIVER SIDE) .......corirveeeeerosmeresseseseesmesesseseseseseneerees 1
44 | 35654-G01 | HOUSING BRACKET (PASSENGER SIDE)........o.eeeerereresereesesssereresessenessennns 1
45 | 16705-G11 | BOLT, 5/16 - 18 X 7/8" LG ...rorvvveeeeesseseeeeceeesessesesssssessessssesssessesessesessssssesssseneesees 4
46 | 11098-G6 LOCK NUT, 5/16 = 18 ...ovoeeeorereeeeeesssseseseseeessssessssssssesessessssssssasessesssssnesassessesees 4
47 | 00438-G8 =10 R AT T T B G Ll 1 c T 2
48 | 00660-G8 WASHER, 5/16" ....ovveoooresveveoeeessseesesessessesesesessessesssesssessesesssssssaseesessssesss e 6
49 | 11098-G6 LOCK NUT, 5/16 = 18 ...ovoeeeorereeeeeesssseseseseeessssessssssssesessessssssssasessesssssnesassessesees 2
50 | 00438-G6 Y0 R T T T B Sl K c SO 4
51
52 | 34596-G01 | PARKING BRAKE COVER ......ooooooeoeeereeeeosseserseseseesseresseseseesseresseseseseseneerees 1
53
54 | 16705-G1 SCREW, 1/4 = 20 X 5/8" LG cvvvvveeeeeereeeeeeeessseesseeeesssssseseessessssssssssssessssssssssesses 4
55 | 30054-G2 MOLY JACK NUT ..o seveoessessessesessesssesessesmssasssessssessessssesesesnns 4
56
57 - SERIAL NUMBER PLATE .......ococoooreeeeeseessseesseeeeesssssesesssessssssssssssesessssssssesees 1
58 | 10570-G9 RIVET, 1/8" X 11/32" LGievvverrereveeeessesseseseeeesossssessssssssessssesssessssesessessesssesssssssssees 4
59
B0 | 83645-G01 | LABEL (SAFETY)...ooooooooosseeeseeeeesssseeeseeseessesessssessessesessesesssesseressesesessseneesees 1

Page C-7 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62

63 34143-G** REAR HINGED HOUSING .......coooiviiirieeecereveieeseeesseesseeeesseeessneesseeessnenenns 1
64 34147-GO1 REAR FLOORBOARD .....coiiiciiie ettt ee s sieee e ee s nsae e e s saea e s nsneeae s 1
65 34610-G02 REAR ROCKER PANEL (DRIVER SIDE).....ccccicviiiiiiiiieieescieeeeescieeee s sciveeeens 1
66 34610-GO01 REAR ROCKER PANEL (PASSENGER SIDE) ......cccccoviirrerceeeeceesreeee e 1
67 16705-G3 SCREW, 174 - 20 X 3/4" LG oottt ettt 4
68 00559-G7 WASHER, /4" .ot e e et e e s b e e e e s sr e e e e e sennraeeesnans 4
69 00891-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 4
70 16705-G9 SCREW, 174 - 20 X 1 1/4" LG oottt etee e ste e see e s e s e s e e s n 7
71 20275-G3 PIVOT SPACER ...ttt sttt e s e s ae e e s s sneene s 5
72 00891-G2 LOCK NUT, 174 - 20 ettt ettt cite e ieae e sssae e s nsae e e e s sne e e s s sneeae s 7
73 16705-G10 SCREW, 1/4 - 20 X 3/8" LG ..eeiioeeeeceeee e ectee s eveessee e s sveeesee e sssee s ssenesssne s snnneen 4
74

75 34149-GO1 FLOOR SUPPORT ...ttt ettt sttt e s seae e sssae e s sssae e e s sae e e s nsneene s 2
76 00715-G1 BOLT, 5/16 - 18 X 3/4" LGi..eiiiiiieeiiieiieie st seee s e ae s s s e 4
77

78 34608-G01 REAR FLOORMALT ......ooiiiciieeiieccctre e see e see s snee s ee s ssveessneeesseeessnneesnseeessasenenns 1
79 16816-G2 RATCHET FASTENER, 11/16" X 7/8" LG.....coii it et sceeee s 4
80

81 34978-G01 DRIP SHIELD........eeeeeie ettt s et e s e sae e e s ee s saneeenns 1
82 00789-G1 SCREW, #10 - 24 X 1" LG ceeiiere e vctree e sseee s svee s s e e s svee e s e e s aee s s nene s e s snnneen 2
83 00660-G5 WASHER, #10.. .t eeessree et e e e s st e ae e e sesraeeesnans 2
84 00739-G1 RUBBER WELL NUT, #10 - 24 ...ttt se s ssene s e sne e e s ene s 2
85

86 34197-G02 HINGE ... oottt s e s s e et e s e s e e s e e sne e s e e e e eanee s neeeesarenenns 2
87 16705-G1 SCREW, 174 - 20 X A" LG .ueeiiee ittt 4
88 00559-G7 WASHER, /4" .ot e e et e e s b e e e e s sr e e e e e sennraeeesnans 4
89 14390-G4 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 4
90

Service Parts Manual Page C-8




l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 34198-G01 HINGE ...t s s e s nre e e 2
92 34852-G01 HINGE SPACER ..ottt 2
93 16705-G1 SCREW, 1/4 - 20 X 1" LG et e e e 4
94 00559-G7 WASHER, 174" ...t e e 4
95 14390-G4 LOCK NUT, 174 - 20 .ttt s e s 4
96
97 34228-G01 HINGE PIN ...ttt e s e e e 2
98 14117-G1 RETAINING RING, 1/4".....o ettt s s 4
99
100 34881-GO1 LATCOH PLATE. ..ottt s e s s e s e e e 2
101 00827-G8 CARRIAGE BOLT, 1/4 - 20 X 1" LG .ot 4
102 14390-G4 LOCK NUT, 174 - 20 .ttt s e s 4
103
104 34884-G01 LATCH ASSEMBLY (INCLUDES ITEMS 105 - 109)...c..cceocvviererirereecernereneenens 2
105 34432-G01 LATCH PIN <.ttt e s s 1
106 34434-G01 WASHER, 3/8".... oottt e 1
107 34431-GO1 LATCH PLATE .ot 1
108 34883-G01 Y O TR S 1
109 14390-G1 LOCK INUT, 3/8 - 24 ...ttt s e 1
110
111
112
113
114 34882-G01 LOCKDOWN SUPPORT ANGLE ..ot 2
115 00415-G4 BOLT, 1/4 - 20 X 1 1/2" LG erece et 2
116 11027-G2 NUT, 174 = 20 ..t e s e e 4
117 14601-G5 RIVET, 3/16" X 13/32" LG ..ottt 4
118
119 34144-G** REAR STATIONARY HOUSING .....c.coocii i 1
120 34668-G02 BUMPER CAP (DRIVER SIDE) ......cocviiirrier e 1

Page C-9 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
121 | 34668-G01 | BUMPER CAP (PASSENGER SIDE) w.oveeoeeeeereeeeesseeseerssesseessesseessesesseeseseseeees 1
122 71055-G01 | RIVET, 3/16" X 13/32" LG (STAINLESS STEEL) ...oorvereeeeereeeeeeereeeeesreeessenens 4
123
124 | 71037-G02 | NAMEPLATE (E-Z-GO) vveeeeveeeeeeeesseseeseeseseseesesessessseessssseessssesssseseseesesessesens 1
125 12064-G3 PUSH NUT, 3/16" ...vveeeesveeseeveeesseseeeseeseseseeseseesesssessssseesssssesess e sessssessessseesesens 3
126
127 | 34295-GOT | GROMMET w.oomoveeeeeeeeeeteeeeseeoeeesesseesseseseseeseseseeseseesessseesese e sese e sesseseseesereseenens 1
128
129 | 16705-G1 SCREW, 1/4 = 20 X 1" LG eevvverereeereseeesesveeesseseseseeseseseessseesessseesesssssesesssessssens 4
130 | 34855-G01 | SELF-BETAINING NUT woooomoeoeeeeeeeeeieeeeeseeseseseesesseseesseesesesesessseesessesesesseseeesens 8
131
132 | 34611-GOT | FOOTREST .ooiveeeeeeereeeseesesesseeesssseeesseseseseeseseseeseseesessseesssseessse e nssseseseessseeesens 1
133 | 34700-GO1 | RUBBER FLOORMAT ...ooomeveereeeeesseeeeeseeseseseesessesessseesesssesessseesessesesesseseeesens 1
134 | 74132-G01 |  DECAL (WARNING) ... oveeeeeeeeeseeeeesseseeeseesesesseseseesessseesesssesessseesessesesessereeesens 1
135
136
137 | 00665-G2 BOLT, 3/8 - 16 X 1" LGiurrveereeereeereeseeeeoeseeseseseessssessssseesesesesessessessesesessssessesens 8
138 | 00653-G1 WASHER, 3/8" ... vvveoeveveeseeeeeeseeeseesesessesesessesesesseesesseseseesesessessseesesssaesesesesessssens 2
139 | 11027-G5 NUT, 3/8 = 16 -.vvveereeveereeeeeesseesvesesesseesse s ssesesessessssessssseesesseesess e sesseseseessressenens 6
140
141
142 | 34140-GO1 | SIDE PANEL (DRIVER SIDE) ... tveeereveeereereeeseeeessesessseesessseesessssssssesesesseseeesens 1
143 | 34140-G02 | SIDE PANEL (PASSENGER SIDE) ..orveeereveeereesereseseseseseeeessseeesssseseseesesessesens 1
144
145 | 34708-G02 | UPPER CATCH (DRIVER SIDE) w...ooomeveeeeereeereeeesreseseseeseseseesssssesessesesessesessesens 1
146 | 34708-GO1 | UPPER CATCH (PASSENGER SIDE)......veeeeoveeereeereseeeeeessseeeessesesereesesersesens 1
147 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG evvereveeesereeeseseeesseseeessesesessessseesessseesesesesesessesssssnens 2
148 | 00660-G7 WASHER, 1/4" ... eovveeeveoeseseeeeseseseeseseseesesesseeesss e sseseseneesesaseeseseesese s sene s nssssnens 2
149 | 00891-G2 LOCK NUT, 1/4 = 20 coveoeeeveereeeeeseeveeseeseseseessseeseesssesssssessssseesessesesessesesesseressesens 2
150

Service Parts Manual Page C-10



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

151

152 34706-GO1 UPPER LATCH ...t e et e e e 2
153 00414-G6 BOLT, 1/4 - 20 X /4" ... oottt et s s e 4
154 00660-G7 WASHER, 174" ...t e e 4
155 00891-G2 LOCK NUT, 174 - 20 .ttt s e s 4
156

157 34707-G02 LOWER LATCH (DRIVER SIDE) ....ccceiiiie et 1
158 34707-GO01 LOWER LATCH (PASSENGER SIDE).......cci it 1
159 16705-G3 SCREW, 1/4 - 20 X 3/4" LG e cerireirerie et 2
160 00660-G7 WASHER, 1/4" ...ttt e e e 2
161 00891-G2 LOCK NUT, 174 - 20 .ttt s e s 2
162

163 34709-GO1 LOWER CATCH (DRIVER SIDE)....c..cocoi ittt 1
164 34709-G02 LOWER CATCH (PASSENGER SIDE).....c.coociir e 1
165 00415-G2 SCREW, 1/4 - 20 X 1 1/2" LG oottt 1
166

167 00891-G2 LOCK NUT, 1/4 = 20 ..ottt e e se e e se e e 1
168 00414-G8 BOLT, 174 - 20 X 1" LGiueriee it 1
169 00660-G7 WASHER, 174" ...t e e 2
170 00891-G2 LOCK NUT, 174 - 20 .ttt s e s 1
171

172 34613-GO1 SPECIAL SLOTTED SCREW, 1" LG ...c.oriiirrecrrr e 1
173 34737-G01 RETAINER ... oottt s e s ere e e 1
174 34612-G01 CLIP ON RECEPTACLE ...ttt 1
175

176 34841-GO1 RETAINER BRACKET .....cooiicrertiirerer e serses e st sne e s sess e e nes 1
177 00414-G8 BOLT, 1/4 - 20 X 1" LGin ottt 2
178 00660-G7 WASHER, 174" ...t e e 2
179 00891-G2 LOCK NUT, 1/4 = 20 ..ottt e e se e e se e e 2
180

Page C-11 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
181 35434-G01 DECAL (SHUTTLE) ..ttt e e s 2
182 35430-G10 DECAL (IDENTIFICATION = 954} .....oioniirirrirerrecre s eessr e sanes 2
183 35430-G09 DECAL (IDENTIFICATION = 956) ......ccovimirrirerrecresresmesrrsessnrseesnresessresessanes 2
184 | 35430-G11 DECAL (IDENTIFICATION - 952) ......coiiiiiiirciene e sire e e 2
185
186
187 | 35530-G02 BATTERY SHIELD (DRIVER SIDE).....c.coceiiiiieneieteeee e e 1
188 | 35530-GO1 BATTERY SHIELD (PASSENGER SIDE) .......cccoiiiiiiieeieeeeceeeesee e 1
189 00933-G1 BOLT, 1/4 - 20 X 1 1/4" LG oottt 4
190 00559-G7 WASHER, 1/4" ...ttt e e e 4
191 00891-G2 LOCK NUT, 174 - 20 .ttt s e s 4
192
193 35378-G01 BODY BRAGE ... .o st 2
194 | 00559-G7 WASHER, 1/4" ...ttt e e e 8
195 | 00891-G2 LOCK NUT, 174 - 20 .ttt s e s 4

Service Parts Manual Page C-12



BRAKES Gasoline Vehicle

Front of Vehicle

ﬁ ya

GNPy
I

Part of
Frame

9 - Includes ltems 10 - 12
37 - Includes ltems 38 - 40

Part of
Frame

26

\” 24
|

To Passenger
Side Disc Brake
Assembly

'/
,/

y/ To Driver Side
Disc Brake
Assembly

ltems 19 - 30 are optional

Page D-1 Service Parts Manual



l Gasoline Vehicle BRAKES

Front of Vehicle

Y

e
RN, Driver Side Frame Rail - -
=t Ve .- ,/ 2
L:”\“\’// \ \// e 3 To Master
\ \ \ /// — / Cylinder
\ N\ e ,// (SN —
\ \ \_ " /’ \ /,:/ \\0\
To Wheel N LD g o =
li T~ -7 LA~
Cylinder 64 . ﬁ f/l\ ) 2N - 56 57
\ \ 63 el 58 57 L e
S - = / 30, 55
YT 59
- I/,'/ t :\'" _,\,\
61 !
/)
T To Wheel
Cylinder
Rear Axle Tube
Service Parts Manual Page D-2



l BRAKES Gasoline Vehicle

\CS

Front of Vehicle

78 - Includes ltems 79 - 82

Passenger Side Frame Rail

To Driver Side
Wheel Brake

Page D-3 Service Parts Manual



l Gasoline Vehicle BRAKES

Front of Vehicle

Axle Tube

93 - Includes Items 95 - 113
94 - Includes Items 95 - 113
108 - Includes Itmes 109 - 113

Service Parts Manual

Page D-4



l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 11039-G1 PEDAL PAD ...ttt ir et eee e e e e e et e e e e e e s e e e s s neneaaeaeaeaaeas 1
2 14269-G1 RIVET, 3/168" X 1/2" LG ..ottt ettt e e 2
3 33227-G02 BRAKE PEDAL .....ccoi ettt et sccete e e e e s e e s s svean e e e e s e e e e s e snnnnneneneees 1
4 70581-G02 FLANGED BUSHING ...ttt eer s esee e e e s s e e e s neneaae s 2
5 13197-G1 TORSION SPRING ...ttt cer e e rtee s e e e e s e e e e s s s e e e e e e aeaeaaeas 1
6 34158-G02 SHAFT, 3 1/2" LG ittt e st e e e s sare e e e e e e s e e e s e ennaeeas 1
7 12305-G1 RETAINING RING ...ttt e e e e e e e s e s s s n e e e ae e e e e s 4
8 70581-G02 FLANGED BUSHING ...ttt eer s esee e e e s s e e e s neneaae s 2
9 34124-G01 LINKAGE ROD (INCLUDES ITEMS 10 - 12) cooii e veee e ssee e 1
10 30297-G3 THREADED ROD ...ttt et eeee e e e e e e e e s 1
11 10385-G4 CLEVIS YOKE (ADJUSTABLE) .......uetiiiiieitieiiiee s seeeee e 2
12 00544-G4 NUT, 5/16 - 24 ... ...ttt e e e e e e et sne e e e e e e e e e s e e s nanaeneenes 2
13 10386-G3 CLEVIS PIN, 5/18" X 1" LG oo iiie ettt e s tee e e s snse e s s e s s nne e s 2
14 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...eeoe ittt e st s s e s s 2
15
16 34157-G01 BELL CRANK ...ttt e e et e s e e e e s ae e e ae e ae e e e e e ennnnsaeneeneas 1
17 34158-G01 SHAFT, 4 7/8" LG ..ottt se e e st e e s sare s e e e e e s e e e e s e nnaeeas 1
18
19 21505-G1 NIPPLE (MALE) (FRONT BRAKES OPTION) ....ccciiiiiiiiieiiciiieee e ecineee e scenee e 1
20 34984-G01 BRAKE LINE - COILED (12" COMPLETE WITH NUTS) ....ccccocei i cciieee e 1
21 21103-G1 BRAKE LINE TEE ......co oot cerer e er e e e s e e e e s snveanee e ee s e e e e s s snsnneeeeeees 1
22 34987-G01 BRAKE LINE (12" COMPLETE WITH NUTS)..ccoioiircrreereecceee e 1
23 34985-G01 BRAKE LINE (20" COMPLETE WITH NUTS) ...ttt eceeee e 1
24 11332-G2 TUBE FASTENER BRACKET .......eeieieeeee e eireiteee e s enaesneneae s e e e e 2
25 11456-G1 L | PSR 2
26 34989-G01 FLEXIBLE HYDRAULIC HOSE.........cc oottt 2
27 00106-G6 SCREW, #12 - 24 X /4" LGttt te e e seneeae s e e e e e s nnas 5
28 34986-G01 BRAKE LINE (8" COMPLETE WITH NUTS) ..ottt sene e 1
29 34988-G01 PROPORTIONING VALVE ...ttt eettee et ee e ee e 1
30 34982-G01 REAR BRAKE LINE WITH NUTS (50" COMPLETE WITH NUTS)........ccccevueeee. 1

Page D-5 Service Parts Manual




l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 32 - 34) ....ccccvveeieieeceee e 1
32 30293-G2 PUSH ROD, 3 1/8" LGi....eeeerieeirreeereeeesseeeeree e see e sne s ssvee s s snee s ee e s sneesenns 1
33 21508-G1 CLEVIS YOKE ...t ceie e ceeectie st te e s e s s e e st e s s e ssaee s sanae s ee s sneeenns 2
34 00544-G6 NUT, 378 - 24 ettt e e st e e e s st e e e e senraee e e s nanes 2
35 14443-G3 CLEVIS PIN, 5/16" X 1 1/8" LGi...ueieiei ittt 1
36 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeceeee e eceee e esrtee s esveeesren e s ee s esene e s s en 1
37 70643-G02 MASTER CYLINDER KIT (INCLUDES ITEMS 38 - 40).....cccvevcciiiniencree e 1
38 * MASTER CYLINDER......otiii ettt sree e ssree e sr e e snn e e e 1
39 32768-G1 MASTER CYLINDER BOOT ..ottt see s 1
40 00675-G1 WASHER, 3/8" ... ettt e et e s et ss e e s sanne s 1
41 26469-G01 BRANCH TEE (MALE) .......ooiiiieiee et e e s s 1
42 21510-G1 BRAKE LIGHT SWITCH ....ccoiiiiiiieete et 1
43 33724-G01 INVERTED FLARE FITTING ......co it see et e s s e s 1
44 21503-G1 PLUG (STANDARD BRAKE SYSTEM).....oeiieiireerrerereeeseeeseneesseressveeenns 1
45 22283-G1 TEFLON TAPE, 1/2" WIDE (NOT ILLUSTRATED) ....ctteeiiiciieee et A/R
46 00428-G4 BOLT, 3/8 - 18 X 2 1/2" LGi..coiiieeeieectete et ene s e s s 2
47 00560-G1 WASHER, 3/8" ...eeeiiiee ettt e st e st s e s e e s s e e e ae e s s ree e enes 2
48 11098-G5 IO 10 G VLU e 7 S SR 2
49 21504-G1 BRAKE FLUID (DOT 3) (NOT ILLUSTRATED)......ccccoeieeeere e A/R
50
51 13728-G1 RUBBER BUMPER........oottiiiciiein et sene e s 1
52 14601-G1 RIVET, 5/32" X 13/32" LG (ALUMINUM).......cccciriirreeeerere e s vveeene 1
53 00559-G5 WASHER, #10.. .t eeessree et e e e s st e ae e e sesraeeesnans 1
54
55 21104-G12 BRAKE LINE (55" COMPLETE WITH NUTS).....coivivier e 1
56 11845-G5 L 8 1
57 00100-G6 SCREW, #10 - 18 X 3/4" LG oottt 3
58 11332-G2 TUBE FASTENER BRACKET ..ottt ittt seiae e s sreae e s serae e e 1
59 11456-G1 O S 1
60

Service Parts Manual Page D-6




l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 34702-GO1 REAR BRAKE LINE ...t e 1
62 34542-G01 REAR BRAKE LINE ... 1
63 33534-G01 HYDRAULIC HOSE, 10 1/2" LG ..eecerreierer e e 1
64 11098-G6 LOCK INUT, 5/16 - 18 ..ottt s 1
65
66 34380-G01 PARKING BRAKE ..o et 1
67 00276-G6 BOLT, 5/16 - 24 X 3/4" LG ..ottt e 4
68 00559-G8 WASHER, 5/168" ...t ere e e 4
69 11098-G9 LOCK NUT, 5/16 = 24 ...ttt s e 4
70 34384-G01 BELLCRANK ...t s e s e san e sne e 1
71 14443-G2 CLEVIS PIN, 5/16" X 3/4" LGi....ooiiiieeieceeeeeee et 1
72 00559-G8 WASHER, 5/168" ...t ere e e 1
73 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...oo et ene s 1
74 70581-G02 FLANGED BUSHING ..ottt s e 2
75 34158-G03 SHAFT, 2 5/8" LG ..ottt st e 1
76 12305-G1 RETAINING RING ...ttt s s 6
77
78 34518-G01 PARKING BRAKE LINK (INCLUDES ITEMS 79 - 82).....ccocvvireeierercer e 1
79 34389-GO01 CLEVIS LINK ...ttt st 1
80 28082-G01 EQUALIZER BRACKET ...ttt 1
81 00963-G01 SPHERICAL NUT, 5/16 = 24 ..ottt 1
82 00544-G4 NUT, 5/18 = 24 ... e 1
83 34034-GO01 BRAKE CABLE ... .ot e e 2
84 10386-G3 CLEVIS PIN, 5/16" X 1" LGi..oei it e 2
85 00559-G8 WASHER, 5/18" ...ttt e e s s e e 1
86 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...oo et ene s 2
87 28083-G01 BRAKE COMPENSATOR BUMPER .......cccooiiiireee et 2
88
89 34031-G01 CABLE RETAINER BRACKET .......ciiiirieererice e st ene 2
90 XXXXK-XX SHOULDER BOLT (SEE REAR SUSPENSION SECTION FOR P/N)............... 2

Page D-7 Service Parts Manual



l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 XXXXX-XX LOCK NUT, 3/8 - 16 (SEE REAR SUSPENSION SECTION FOR P/N) ........... 2
92
93 33725-G02 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 95 - 113).......cce....... 1
94 33725-G01 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 95 - 113) ........ 1
95 21086-G1 TORQUE SPIDER ....ccoiiiteee ettt st eine e e s a e e s s eae s 1
96 21087-G1 WHEEL CYLINDER PISTON .....ooiiiiiiercerieeeeseee s rveessee e s sreeessse e 2
97 21088-G1 HYDRAULIC CUP ...ttt 2
98 21089-G1 SE AL i e e e e e e e s ree e e e e reeeeenereeaeenan 2
99 21094-G1 BLEEDER VALVE ...ttt 1
100 13466-G1 LOWER SPRING ..ottt ceeseeee st e eesee e sne s ssvee s s sne e s e e s sneeeeees 1
101 21096-G1 SHOE HOLD DOWN ...ttt sttt ee s sciee e ssesae e e seeae s aesessaeae s snssenaenas 1
102 21097-G1 ADUJUSTER ...ttt ettt ettt e e e e s s sae e e e s sae e e s s sneeae s 1
103 21098-G1 DUST SHIELD .....ooo ettt seee s e see e ne s ssaee s s sne e s e e s s enns 1
104 | 70669-GO1 SPRING (BLUE) «..ecoeeoeeeeeeeeseee s eeseeeeeeeseneeseeseesseesesesen s sneseseese s 1
105 70670-GO1 SPRING (YELLOW ...ttt siee e e ee e ser e e e s sse e e s srae e e s nane 1
106 33726-G01 BRAKE SHOE ...ttt 1
107
108 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 109 - 113) ..... 1
109 13460-G1 CURVED LEVER ...ttt e s e 1
110 13463-G1 SPRING WASHER .......cooii ittt e s e 1
111 13462-G1 O T S | PSR 1
112 13464-G1 CLEVIS PIN RETAINER.........ooiiee ettt 1
113 22604-G1 STRAIGHT LEVER ...ttt 2
114
115 13468-G1 O S 2
116 33666-G01 0T I S 1
117 33662-G01 STUD, 5/18 - 24 ..ottt ettt ee e e e e e naea e e e nanes 4
118 21562-G1 NUT, 5/16 - 24 ...ttt e e a e s e nanea e e s e naanes 4
119 33661-G01 I L S 1
120 17953-G2 BRAKE DRUM ...ttt st 2

Service Parts Manual Page D-8




l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 XXXXX-XX LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR P/N) ............... 5
122
123 XXXXK-XX RETAINING RING (SEE REAR AXLE SECTION FOR P/N}......ccccornviirnerieenen 1
124 XXXXX-XX BEARING (SEE REAR AXLE SECTION FOR P/N} ......ooiiiiieeeeeceeeeee e 2
125 21559-G1 WIPER SEAL ...ttt 1
126 * WHEEL BOLT, 1/2 = 20 .. eeecreerererer s e et se e e e 5
127 00518-G8 SLOTTED NUT, 3/4 - 16....ceee et 1
128 00566-G6 LOCK WASHER, 3/4" ... .ottt e e 1
129 33665-G01 WASHER, 3/4" ...ttt e e e e e e 1
130 28066-G02 MASTER CYLINDER REPAIR KIT (NOT SHOWN)........cccoiiminrirerreeerreceneenne AR

Page D-9 Service Parts Manual



l Gasoline Vehicle BRAKES

Service Parts Manual Page D-10



CARBURETOR

Gasoline Vehicle

5 ) .
18 \ | ; ‘\\\ 12 (Pressed In)
A ﬁ ¢
'
S

1 Includes ltems 3 - 18

Page E-1

Service Parts Manual



l Gasoline Vehicle CARBURETOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72558-G01 CARBURETOR ASSEMBLY (INCLUDES ITEMS 3 - 18) .ccovvviciceie e 1
2
3 26646-G09 MAIN JET (HO2) ....eeoeeeeeeeeeeeeeeseeseeeeeeeeeseseseessessseseneseeeseesenesssesereenens 1
4 * CARBURETOR BODY ....ooiiiiiiiieec it scciie e scirie e seree e s s sse e s e sraee e e nane 1
5 * PILOT SCREW ...ttt a e s 1
6 26649-G05 PILOT JET (BAB)...eeoeeeeeeeeeeeeeseeeeeees e seeseeeseeesseseseseeseessseesesaseeeeeeesenes 1
7 26841-G01 g T L RSP SR 1
8 72306-GO1 L] 4 = USRI 1
9 72578-G01 NEEDLE VALVE ...ttt e st sse e 1
10 72576-G01 MAIN NOZZLE........oc ettt eessee e e e e s s e s e s s enes 1
11 26648-G01 I N R SRR 1
12 26840-G01 FLOAT PIN L.ttt e s s e s e e s s e aa e s 1
13 26843-G01 FLOAT BOWL GASKET ....ccctviiivieeeeeeerceeeerereessee e e ssessssees s sseessseesssnesssnnns 1
14 26844-G01 FLOAT CHAMBER ......co ettt see e s svee e s s e s s 1
15 26839-G01 BOWL SCREW ...ttt 1
16 26838-G01 BOWL GASKET ..ottt ettt seae s e e se e s eaa e s e s 1
17 * DRAIN SCREW ...ttt s st ee s eese e e ne s sve s s s e e e e s s s e 1
18 26650-G01 VENT TUBE....co ittt 2
19
20 26646-GO01 MAIN JET (#88) (FOR ELEVATIONS OF 3000 FT - 6000 FT)...ccccevevcereneenenn 1
21 26646-G08 MAIN JET (#86) (FOR ELEVATIONS OF 6000 FT - 10000 FT) ..ccvvccvevevvrrrennenns 1
22
23 26726-GO1 CARBURETOR MOUNT GASKET ..ottt 2
24 72311-GO1 CARBURETOR INSULATOR ... .ottt eciee e scree e e seeee e e ssee e e s snneae e e nane 1

Service Parts Manual Page E-2



I CARGO DECKS AND HITCHES Gasoline Vehicle

6 - Includes ltems 7 - 11

954 CARGO DECK COMPONENTS

Page F-1 Service Parts Manual



CARGO DECKS AND HITCHES

Gasoline Vehicle

8[oIYoA 0 1014

09 - 9G swae)| sspndu] - G
vt - OF swa)| sepnjou| - 6

SININOJNOD MO3A OOHVYD ¢56

A1GIN3SSY HOLY1
03d advmdod

Page F-2

Service Parts Manual



CARGO DECKS AND HITCHES Gasoline Vehicle

952 STAKE SIDES (OPTIONAL)

VWA WY

\

Front of Vehicle

»

OPTIONAL HITCHES

Rear Frame 101 96
Crossmember

\‘\c)\@/ / 103 - Includes Items 104 - 107

Rear Frame 113
Crossmember

Page F-3 Service Parts Manual



l Gasoline Vehicle CARGO DECKS AND HITCHES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34621-G01 BED FRAME ... ottt e s e e 1
2 35621-GO1 CARGO DECK (INCLUDES ITEM 3)...c.ooiiirreiirrricecrr e e e 1
3 01048-G01 TEE NUT, 1/4 = 20 e 8
4 16705-G2 BOLT, 1/4 - 20 X 5/8" LGttt e s s 8
5 00565-G7 LOCK WASHER, 1/4" ... ettt s e s 2
6 34430-GO1 LATCH ASSEMBLY (INCLUDES ITEMS 7 - 11) c.eovrie e 1
7 34432-G01 LATCH PIN <.ttt e s s 1
8 34434-G01 WASHER, 3/8".... oottt e 1
9 34431-GO1 LATCH PLATE .ot 1
10 34433-GO1 Y O TR S 1
11 14390-G1 LOCK INUT, 3/8 - 24 ...ttt s e 1
12
13
14
15 34298-G03 HINGE (DRIVER SIDE) ...ttt s 1
16 34298-G04 HINGE (PASSENGER SIDE).....cccciieieiieeiee e 1
17
18 16705-G9 SCREW, 1/4 - 20 X1 1/4" LG oot e 2
19 34176-G01 RUBBER WASHER......ccee ettt s e e e 2
20 14390-G4 LOCK NUT, 174 - 20 .ttt s e s 4
21 16705-G1 SCREW, 1/4 - 20 X 1" LG et e e e 2
22 30036-G1 RUBBER WASHER........oiiireirerer et e 2
23
24 34711-GO1 BED FRAME SUPPORT ......coriiiece ettt 2
25 00976-G08 BOLT, 5/18 - 18 X 1" LGi..eei i s csne e e e 2
26 00891-G3 LOCK NUT, 5/18 - 18 ...t serses e st e e e 4
27 00438-G8 BOLT, 5/16 - 18 X 1" LG ettt e e s s 2
28
29 34776-GO1 STAKE SIDE (DRIVER SIDE) ......oorriiirrecerrecerrrecesrr e 1
30 34776-G02 STAKE SIDE (PASSENGER SIDE) .....ooiiiirreiirrrece e 1

Service Parts Manual Page F-4



I CARGO DECKS AND HITCHES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 32802-G1 WOOD SPACER ...t s 4
32 00130-G9 SCREW, #10 - 13 X 1 1/4" LGi.oeriieee et 4
33
34 34616-GO1 BED FRAME ... oottt s 1
35 35621-GO01 REAR CARGO DECK (INCLUDES ITEM 36) .....cccoorciirieree e 1
36 01048-G01 TEE NUT, 1/4 = 20 ...ttt s 8
37 16705-G2 BOLT, 1/4 - 20 X 5/8" LGi.....eeiiieeiecie sttt 8
38 00565-G7 LOCK WASHER, 1/4" ... oottt 2
39 34430-G01 LATCH ASSEMBLY (INCLUDES ITEMS 40 - 44) .....oooireirerereeceeeecee e 1
40 34432-G01 LATCH PIN .o s 1
41 34434-GO1 WASHER, 378" ...t e e e e 1
42 34431-GO1 LATCH PLATE ..ottt e s e s 1
43 34433-G01 LATCH .ot e e e e 1
44 14390-G1 LOCK INUT, 3/8 - 24 ...t e s e 1
45
46
47
48 34298-G03 HINGE (DRIVER SIDE)......coiiciirerre et 1
49 34298-G04 HINGE (PASSENGER SIDE) ....coei it 1
50
51 35620-G01 FORWARD CARGO DECK (INCLUDES ITEM 52).....ccccooreirreirrencre e 1
52 01048-G01 TEE NUT, 1/4 = 20 ...ttt s 8
53 16705-G2 BOLT, 1/4 - 20 X 5/8" LGi.....eeiiieeiecie sttt 8
54 00565-G7 LOCK WASHER, 1/4" ... oottt 2
55 34430-G01 LATCH ASSEMBLY (INCLUDES ITEMS 56 - 80} .....ccccvveererirererierersresnerseenens 1
56 34432-G01 LATCH PIN .o s 1
57 34434-GO1 WASHER, 378" ...t e e e e 1
58 34431-GO1 LATCH PLATE ..ottt e s e s 1
59 34433-G01 LATCH .ot e e e e 1
60 14390-G1 LOCK INUT, 3/8 - 24 ...t e s e 1

Page F-5 Service Parts Manual



l Gasoline Vehicle CARGO DECKS AND HITCHES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62

63

64 34298-G03 HINGE (DRIVER SIDE) ...ttt s 1
65 34298-G04 HINGE (PASSENGER SIDE).....cccciieieiieeiee e 1
66

67 34615-G01 BED FRAME SUPPORT ......coriiiece ettt 1
68 34711-GO1 REAR BED FRAME SUPPORT ..ottt e 2
69 34435-GO1 DECK SPACER . ...ttt e e e e e 2
70 00685-G7 BOLT, 5/18 - 18 X 1 3/4" LGi...uoi it e 2
71 00660-G8 WASHER, 5/168" ...ttt e e 2
72 30036-G1 RUBBER WASHER......ccee ettt s e e e 2
73 00891-G3 LOCK NUT, 5/18 - 18 ...t serses e st e e e 2
74 16705-G3 BOLT, 1/4 - 20 X 3/4" LGi...e et s e e e 2
75 14390-G4 LOCK NUT, 174 - 20 .ttt s e s 6
76 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e s s 4
77 00715-G1 BOLT, 5/18 - 18 X 7/8" LGi...eeicierrecerrei et 4
78 16705-G9 SCREW, 1/4 - 20 X1 1/4" LG oot e 4
79 34176-G01 RUBBER WASHER......ccee ettt s e e e 4
80 00976-G08 BOLT, 5/16 - 18 X 1" LG ettt e e s s 2
81 00891-G3 LOCK NUT, 5/18 - 18 ...t serses e st e e e 4
82 00438-G8 BOLT, 5/18 - 18 X 1" LGi..eei i s csne e e e 2
83

84 34523-G03 STAKE SIDE, 44 1/2" (REAR)......co oo 1
85 34775-G02 STAKE SIDE, (DRIVER SIDE) ......ccceioi et 1
86 34775-GO1 STAKE SIDE, (PASSENGER SIDE) .......oocoirreiirrrcrr e 1
87 32787-G1 RAIL POCKET ...ttt snn e nne s e e 8
88 32802-G1 WOOD SPACER ...t e 8
89 00130-G9 SCREW, #10 - 13 X 1 1/4" LG et 8
90 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi...e et s e e e 32

Service Parts Manual Page F-6



I CARGO DECKS AND HITCHES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 00559-G7 WASHER, 174" ... et s e s s 32
92 00565-G7 LOCK WASHER, 1/4" ...ttt s 32
93 00532-G1 NUT, 174 = 20 oottt 32
94
95 30817-G1 PINTLE HITCH ...ttt s e 1
96 33805-G01 BACKING PLATE ..ot e s e san e esne e 1
97 00665-G2 BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL).....ccoveeiiieieeeeeeeeeeeeeeee e 2
98 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL) .....eoviieie e 6
99 00665-G4 BOLT, 3/8 - 18 X 1 1/2" LG et e e e 4
100 00653-G1 WASHER, 3/8" (STAINLESS STEEL) ...cccvvriiiirrecerrecrrrceer e 4
101 11027-G5 LOCK INUT, 3/8 - 16 ..ottt s e s e e e 2
102
103 33731-G01 ‘E’ HITCH ASSEMBLY (INCLUDES ITEMS 104 - 107)..ccccecriererereree e 1
104 33730-G01 HITCH ... e e e e 1
105 30838-G1 PN e e e e e e s 1
106 30843-G1 COMPRESSION SPRING .......coiiiiiieerie e e 1
107 10686-G8 SLOTTED PIN, 3/168" X 1 1/2" LGi..ccve et 1
108 33805-G01 BACKING PLATE ..ot e s e san e esne e 1
109 00665-G2 BOLT, 3/8 - 16 X 1" LG it 2
110 00670-G1 LOCK WASHER, 3/8" (STAINLESS STEEL) .....eoviieie e 6
111 00665-G4 BOLT, 3/8 - 18 X 1 1/2" LG et e e e 4
112 00653-G1 WASHER, 3/8" (STAINLESS STEEL) ...cccvvriiiirrecerrecrrrceer e 4
113 11027-G5 LOCK INUT, 3/8 - 16 ..ottt s e s e e e 2

Page F-7 Service Parts Manual



I Gasoline Vehicle CARGO DECKS AND HITCHES

Service Parts Manual Page F-8



CLUTCHES

Gasoline Vehicle

Page G-1

Service Parts Manual




l Gasoline Vehicle CLUTCHES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH.....oeiii ettt sttt e e e s e s e e s nsneeae s 1
2 25757-G1 PILOT WASHER ... oot stee s st e s e e s s e s e e s 1
3
4
5 00566-G2 LOCK WASHER, 7/18" ...oeeiiiieeee ettt te s seieee e s sese e s ssae e e s sne e e s nsneeae s 1
6 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG oo eceee e ceeeeee vt e seee e seessee s s ee s e e s en 1
7 26414-GO1 STARTER / GENERATOR BELT....ccco ittt 1
8
9 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) ccevvvviierieeerveeene 1
10 27270-G01 HEAVY DUTY RETAINING RING......c..coooiierieererie vt e e esee e 1
11 26304-GO1 COMPRESSION SPRING ...ttt siee e see e e sree e 1
12
13 00979-G01 SCREW, #10 - 24 X 7/8" LG ceeer e eeeee vt e reesssee s seeesseee s ssaessee s sneeenns 3
14 26479-G01 RAMP BUTTON.....cccuiiiiiierctter s eeeesaeeessesessaee s e enne s sssee e s sneesnseeessneesennns 3
15
16 24600-G1 SPACER ... e e e e e nan 1
17 * L 1 1
18 * MOVABLE SHEAVE ...ttt st esee et e e e s sne e s s e 1
19 * SHEAVE AND POST ...ttt sttt sesae e s ane s e e s sae e s ssneaae s 1
20 25756-G1 RETAINING WASHER ..ottt e e e s 1
21 00565-G8 LOCK WASHER, 5/16" .....eeeii e ccceer st e steesvee s te s s veeesaee e ssee e s snee s ee s saneeenns 1
22 00441-G8 BOLT, 5/16 - 18 X 4" LG ceeioieereeee e veeeeee e seee e creee s seee e s snee s e s s e e s s eee s se s snnneen 1
23 72054-G01 DRIVE BELT ...ttt sttt sttt st e s e e s s e e s nsae e e e s saeae s nnsneene s 1

Service Parts Manual Page G-2



CLUTCHES (HIGH ALTITUDE) Gasoline Vehicle

Page G-3 Service Parts Manual



I Gasoline Vehicle CLUTCHES (HIGH ALTITUDE) |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G02 DRIVE CLUTCH.....oeiii ettt sttt e e e s e s e e s nsneeae s 1
2 25757-G1 PILOT WASHER ... oot stee s st e s e e s s e s e e s 1
3
4
5 00566-G2 LOCK WASHER, 7/18" ...oeeiiiieeee ettt te s seieee e s sese e s ssae e e s sne e e s nsneeae s 1
6 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG oo eceee e ceeeeee vt e seee e seessee s s ee s e e s en 1
7 26414-GO1 STARTER / GENERATOR BELT....ccco ittt 1
8
9 25632-G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) ccevvvviierieeerveeene 1
10 27270-G01 HEAVY DUTY RETAINING RING......c..coooiierieererie vt e e esee e 1
11 25612-G1 COMPRESSION SPRING ...ttt siee e see e e sree e 1
12
13 00979-G01 SCREW, #10 - 24 X 7/8" LG ceeer e eeeee vt e reesssee s seeesseee s ssaessee s sneeenns 3
14 26479-G01 RAMP BUTTON.....cccuiiiiiierctter s eeeesaeeessesessaee s e enne s sssee e s sneesnseeessneesennns 3
15
16 24600-G1 SPACER ... e e e e e nan 1
17 * L 1 1
18 * MOVABLE SHEAVE ...ttt st esee et e e e s sne e s s e 1
19 * SHEAVE AND POST ...ttt sttt sesae e s ane s e e s sae e s ssneaae s 1
20 25756-G1 RETAINING WASHER ..ottt e e e s 1
21 00565-G8 LOCK WASHER, 5/16" .....eeeii e ccceer st e steesvee s te s s veeesaee e ssee e s snee s ee s saneeenns 1
22 00441-G8 BOLT, 5/16 - 18 X 4" LG ceeioieereeee e veeeeee e seee e creee s seee e s snee s e s s e e s s eee s se s snnneen 1
23 72054-G01 DRIVE BELT ...ttt sttt sttt st e s e e s s e e s nsae e e e s saeae s nnsneene s 1

Service Parts Manual Page G-4



DIRECTION SELECTOR

Gasoline Vehicle

Part of Frame

=
-

V=7

Mounts to
Rear Axle

Page H-1

Service Parts Manual



l Gasoline Vehicle DIRECTIONSELECTOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1

2 34172-GO1 BRACKET ..ttt e s e s e s s e 1
3 25664-G1 BUSHING ...t s e s e e e e e e 1
4 34170-G01 SHAR T e e e e e e 1
5 25745-G01 DIRECTION SELECTOR CAM ...t 1
6 14390-G1 LOCK NUT, 3/8 - 24 ...t e et 1
7 72400-G01 SHIFTER CONTROL CABLE ... 1
8 34168-G01 SHIFTER ARM ..ottt s s s e 1
9 23176-G1 CLEVIS PIN, 5/168" X 1/2" LGi.eerrreeereee e e e se e e 2
10 10387-G8 COTTER PIN, 1/18" X 3/4" LGi..eiirerie et 2
11 10606-G6 MICRO SWITCH ...ttt e s s e e 1
12 27151-G01 SPACER ... e e e 1
13 00645-G2 SCREW, #6 - 32 X 1 1/4" LG et 2
14 00565-G3 LOCK WASHER, #6.....cccor et rreesre s e et se e e s 2
15 00525-G5 NUT, #6 - 32 ...t s e e s nre e e 2
16 00559-G3 WASHER, #6......co ettt e e 2
17 13514-G1 SCREW, #6 - 32 X 1/4" LG (BRASS) ...c.eoece et 2
18 00567-G3 LOCK WASHER, #6.....cccor et rreesre s e et se e e s 2
19 00532-G6 NUT, 3/8 - 24 ..t ereenarn e 1
20 00544-G6 NUT, 3/8 - 24 ..t ereenarn e 1
21 16705-G1 SCREW, 1/4 - 20 X 1" LG et e e e 3
22 11027-G2 LOCK NUT, 1/4 = 20 ..ottt e e se e e se e e 3
23 23726-G5 SPACER ... e e e 2
24 25727-G01 CUP WASHER ...ttt e e e e 4
25 27764-GO1 SPRING ..ot e e e e e e 2
26 11098-G7 LOCK NUT, #10 - 24 ..ottt 2
27 72099-G01 SHIFTER CONTROL PIVOT ...ttt 1
28 34159-G01 WIRING HARNESS ... oot e 1
29

30 26830-GO01 LOCK NUT, M8 X 1.25 ...t e et e e e e 1

Service Parts Manual Page H-2



l DIRECTION SELECTOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00559-G7 WASHER, 174" ... et s e s s 3
32 14390-G4 LOCK NUT, 1/4 = 20 .oeereeeee ettt se e e e s s e 3
33 11989-G1 KINOB ...ttt ettt e e e e n e nesre e 1

Page H-3 Service Parts Manual



I Gasoline Vehicle DIRECTION SELECTOR

Service Parts Manual Page H-4



ELECTRICAL

Gasoline Vehicle

13 - Includes ltems 14 - 19

Page J-1

Service Parts Manual



Gasoline Vehicle

ELECTRICAL

BLK to Gas Gauge Ground

ﬁ BLU/WHT to Gauge Light

—
N

0
b\ RED to Ignition Switch

S N

\“’\ RED to MS-1

“\ BLU to MS-1

:% ORN to MS-2
ORG to MS-2

= WHT to Oil Light

~ YEL to Oil Light

y RED to 12V at Solenoid

ORG to
Reverse Buzzer Red

BLK to
Reverse Buzzer Black

RED to
Solenoid Coil

Negative Ground

" WHT to
Oil Sending Unit

WHT/YEL to
Gas Tank Sending Unit

23
Control Harness

BLK to In
Gas Tank Sending Unit

Service Parts Manual Page J-2



ELECTRICAL

Gasoline Vehicle

31 - Includes ltems 32 - 54

32

BLK/WHT from Ignitor
Na,
Q/
5

53 % % SBLKf
S rom
}@ﬁ/ N < Solenoid
BLK from
1 50 voltage Regulator

RED from Control
Harness
ORN/WHT
from Ignitor

Harness <
3

RED from
Ignitor Plug

RED from
Voltage
Regulator

WHT/YEL to YEL % @7
44 &3
from Accesson = 44 ﬂ < ‘ g42 To Positive(+)

- '
~54

txx" )
" //

26
BLK \/ @
Lo 28
46 ®\
29

g%

&

Battery
Terminal

BLK from
Ground
Post

Page J-3

Service Parts Manual



Gasoline Vehicle

ELECTRICAL

~ o

85 - Includes Item 86
88 - Includes ltems 89 - 94

Service Parts Manual

Page J-4



ELECTRICAL Gasoline Vehicle

103 - Includes ltem 104 106 105 Floormat
96 - Includes ltem 97

Floorboard

100

= HORN SWITCH INSTALLATION

Connected to
Accessory Wiring
Harness

Steering
Column

WHT Ground

\/ -
BRN (without Turn Signal) "’/
WHT (with Turn Signal) Left
YEL (with Turn Signal) Right

TAIL LIGHT INSTALLATION

Page J-5 Service Parts Manual



Gasoline Vehicle

ELECTRICAL

DRIVER SIDE

BLK (Ground) to Headlight
WHT/BLU to Headlight

WHT/YEL to Fuse
Block (Spare) 4

60 WHT/BLU to Ignition

GRN to State of

6,{‘\ WHT/BLU to Ignition
Charge Meter
(electric vehicle)

‘._ / % YEL to Hour Meter
BLK (Ground) » /

d 4 BLK (Ground)
-~ <
to State of Charge to Hour Meter
Meter (electric vehicle)
BLK (Ground) to Turn Signal

PASSENGER SIDE

BLK (Ground) to Headlight
WHT/BLU to Headlight

BLK (Ground) to Turn Signal

WHT/BLU to Turn Signal
RED to Turn Signal

WHT/BLU to Turn Signal
GRN to Turn Signal

WHT/GRN from Fuse Block to Horn Switch
WHT/GRN from Horn Switch to Horn

BLK to Horn

WHT/GRN from Horn Switch to Horn

Connector to Brake Light Switch

\ BLK to Battery Negative (-) Terminal

)

2
[

" RED to Fuse Block (Turn Signal Switch
or Brake Light Switch)

GRN to +36 VDC
(from State of Charge Meter)
(electric vehicle)

YEL to Solenoid
(from Hour Meter)

113
114
e~ BLK (Ground) to
BLK (Ground) to Tail Light (BLK) Tail Light (BLK)
\’)" "BRN to Brake Light (RED) BRN to Brake Light (RED) °
WHT/BLU -OR- -OR- WHT/BLU
to Tail light ¥ WHT to Turn Signal (RED) YEL to Turn Signal (RED) ?\)N 'Il':’ii_lll_)llght
(WHT)
DRIVER SIDE PASSENGER SIDE
ACCESSORY HARNESS

Service Parts Manual

Page J-6



ELECTRICAL

Gasoline Vehicle

DRIVER SIDE

PASSENGER SIDE

116 11\7 118

\@L

UJ
—
xz

RED| | BLK
WHT/BLU BLK||WHT/BLU

i |

Cowl
119

Page J-7

Service Parts Manual



Gasoline Vehicle

ELECTRICAL

136 Includes ltems 137 - 141

HOUR METER

Accessory
137 — Harness

512577/ SN2
> @)~
N‘l Q | —

124

-~ )

RS v

,

134 124

FUEL GUAGE, LOW OIL
LIGHT, AND KEY
SWITCH DETAIL

Accessory
Harness

RED

YEL

141

Solenoid

— HOUR METER CONNECTION

Service Parts Manual Page J-8



ELECTRICAL

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34037-G01 BATTERY TRAY ..ottt rie et et e e e e e e s a e e e e e e e e e e e e ananaeneeaeas 1
2 00428-G8 2T I I 7 e = I G el X T 2
3 00560-G1 WASHER, /8" ...ttt e s st e st e s e e areeeeaeennnees 4
4 11098-G5 LOCK NUT, B/8 = 16 ..eneeeieieeiie e eciet it e e e e e e e e esnee e e e e e e s e s e s s e neaaeaea e e e s 2
5 34750-GO1 L I | R 1
6 24775-G1 12 VOLT BATTERY (STANDARD) ....cuttiiriie e rtee s ree et s s eseee s e 1
7 24775-G2 12 VOLT HD BATTERY (HEAVY DUTY) (OPTIONAL} .....coieieecciee e 1
8 72101-GO1 BATTERY HOLD DOWN ...ttt te e et neee e e e e e e e e an e 1
9 00561-G8 WASHER, 5/18" ... . ettt et e s s e s aare e s e are e eeaeennnees 1
10 00565-G8 LOCK WASHER, 5/18"...... .ottt et e et s e e e e 1
11 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi.....cueiieiiiee e ecinieecee e s e s e e ssseeseaeae s e e e e ss s snannnes 1
12
13 70574-G02 FUSE BLOCK ASSEMBLY (INCLUDES ITEMS 14 - 19)..cciiviivcceeeee e 1
14 34221-G01 MOUNTING PLATE ...ttt st e s s e s s e e s 1
15 22674-G1 Y T 10 R 1
16 73290-G02 BUZZER, CONTINUOUS TONE ... ceciinieeee e e 1
17 00138-G4 SCREW, #6 - 32 X 1/2" LG ..ottt eee e s e 4
18 00565-G3 LOCK WASHER, #6 .......oooieee ettt ettt ettt ne e s s e e e s seee e e 4
19 00525-G5 NUT, 6 - 2.ttt rre et e e e e e e e s nee e e e e e e e e s e e s annnnnsrneenes 4
20 00933-G1 BOLT, 1/4 - 20 X 1 1/4" LG..ueuiiiieee ettt te e e e ne e e e e e e e e an e ne e 2
21 00891-G2 LOCK INUT, 1/4 = 20 oottt e e e etee e et e e e ee e s s e e e e e e nnnes 2
22 00559-G7 WASHER, 1/4" ..t e s s e st e s s e reeeeaeennrees 2
23 34464-G01 WIRE HARNESS (CONTROL)....cueiiiiiieie ettt ene e s 1
24 31539-G1 WIRE TIE (NOT ILLUSTRATED) ..ccoiiiieie ettt 10
25
26 34324-G01 STANCHION......c. e e e s e s s ar e e e s s nr e e e s s nneeee s 1
27 00428-G8 BOLT, 3/8 - 16 X 3" LG . ittt ecireieete e e e st n e ae e s e e e e e e s e n e eae s 1
28 00560-G1 WASHER, 3/8" ... ettt ier e e e e e e e e e e s s e st e e e e s e e e e s s e s nnasaeaeaaeaeaeaanas 1
29 11098-G5 LOCK INUT, 3/8 = 1B ..eueieeie ettt ettee e e rte e e et e e e se e s s e e e e e e 1
30

Page J-9 Service Parts Manual




N

Gasoline Vehicle ELECTRICAL

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 27740-G02 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 54) .....cocovevveennee. 1
32 * ELECTRONICS PLATE ...ttt eseesee e sse s seesense s seese e seesnes 1
33 27739-GO1 VOLTAGE REGULATOR ....oee et eesees s e e 1
34 00650-G7 WASHER, 1/4" ...ttt e e s eae e e s s e e e s aasneeae s 1
35 00565-G7 LOCK WASHER, /4" ......eeiieeeeeeteeeetieteseesie e sae e saeste st ste e e sres e sne s nnas 1
36 00532-G1 NUT, 174 - 20, ettt e e e s e e e seneaee e sane 1
37 72562-G01 IGNITOR ... e e s s a e s s be e e s e e ae e e e s e s asnes 1
38 00650-G7 WASHER, /4" ...ttt ettt sttt et ste e eaeseessasneenea 2
39 00565-G7 LOCK WASHER, 1/4" ..ottt see e see e s sens e e sns 2
40 00532-G1 NUT, 174 - 20, ettt e e e s e e e seneaee e sane 2
41 73341-GO1 SOLENOID ...ceiii ettt st eree e e s sr e e e st ae e e s sareaeeeseraeaeenan 1
42 * LOCK WASHER, 5/16" .....ccieieeieieeeeieieseesieseestesceseesteseseesesse e ssessasns s nnas 2
43 * JAM NUT, 5718 - 24 .ottt sttt s 2
44 12914-G1 FASTON TAB......oooe it rcteee et et s st e s ee s e e ne s sae e s sneeenee e s sneeeennes 2
45 * LOCK WASHER, #10 ....ccueiieiieieieieeieteseesieseesaeseeseessesaeseesesse e ssessasnsssennas 2
46 * NUT, #10 - B2, it e e e e s e 2
47 00650-G7 WASHER, 1/4" ... ettt s e s sanne s 2
48 00565-G7 LOCK WASHER, 1/4" ..ottt see e see e s sens e e sns 2
49 00532-G1 NUT, 174 - 20, ettt e st e e st e e e s sr e e e e snraneaesnanes 1
50 12914-G2 FASTON TAB......ccceiieieieeieeeeieeieeteeeseete e e seesaesseseestessesaestesesesasssessesnsssensan 2
51 00650-G7 WASHER, 1/4" ... ettt s e s sanne s 1
52 00565-G7 LOCK WASHER, 1/4" ..ottt see e see e s sens e e sns 1
53 00532-G1 NUT, 174 - 20, ettt e st e e st e e e s sr e e e e snraneaesnanes 1
54 25978-G56 18 GA WIRE (BLACK 5 3/4").....eiteeeeieeeseesieeestesie e stesesee e e seessa e s nnas 1
55 72003-G01 RS T L 0 = S 1
56
57 72004-GO1 COVER ...ttt e e e e s e e s e a e e s e naanes 1
58 11845-G7 INSULATED CLIP ...ee ettt ettt ettt e s e s sae e sre e ens 1
59 11027-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 3
60

Service Parts Manual Page J-10




ELECTRICAL

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00414-G6 SCREW, 1/4 - 20 X 3/4" LG ettt sttt siae e st e s a e s s ene s 1
62 11027-G2 I 10 G\ LU A 2
63 11845-G7 INSULATED CLIP.......e ettt sste s e e ssee e s svee s s ee e s sse s ennae s ane e e snnes 1
64
65 25976-G12 14 GA WIRE (BLACK 10", ELECTRICAL PLATE - GRD) ....coeeevcciieiieecceee e 1
66 20294-G3 GROUND CABLE ...ttt st e ree s ste s sae s s e e s e se e sen s s e e e e nene s sseeeennd 1
67 00715-G2 BOLT, 5/16 - 18 X 13/168" LG ...ciiii ettt st sree e s ae e s ae e 1
68 25972-G54 6 GA WIRE (BLACK 13", B- - GRD)...cttiiiiiiiieii st e e n e 1
69 25972-G53 6 GA WIRE (BLACK 24", B+ - SOL) ....eeevceee et esvee e 1
70 * SCREW, 5/16 - 18 X 1 1/4" LGi..ooi v sceee e seee s s e eseee s ssee e s sanee e e svee e 2
71 * LOCK WASHER, B5/16".......cceeeei ettt ettt e e se e e e 2
72 * NUT, 5/16 - 24 ...ttt e et e e e st e e e e s sr e ae e e sannraeeesnans 2
73
74
75 25977-G36 16 GA WIRE (RED 42", SOL - FUSE BLOCK) ....ccoiiiiieeei e eceeee e 1
76 25972-G52 6 GA WIRE (BLACK 27", SOL - F2) ..ottt a e 1
77 16563-G1 RUBBER BOOT ...ccoviiieiiiercteeeree e vver e e sressssee s s sneessseee s sveesseessaseessnnnesnssnessnnnnn 1
78 XXXXX-XX STARTER/GENERATOR (SEE STARTER/GENERATOR SECTION)................. 1
79 25887-G01 6 GA WIRE (BLACK 8", F1 - A2)..ci ettt e e e s e 1
80 34219-GO1 WIRE HARNESS (ENGINE CONTROL) ..cccocciieiiieiite et 1
81
82 17618-G1 WIRE TIE ..ttt st s s s s s 4
83 26676-GO01 BOLT, MB X 1 X 23 MM LG ....oiiiiiiiiiiei ittt sree e s ae s sr e e 1
84
85 26651-G02 PULSER COIL (INCLUDES ITEM 86) .......cevccteiirieeriieeerreeeereeessseesesenessseeeesnnes 1
86 26707-GO1 BOLT AND WASHER, M5 X 0.8 X 10 MM LG ....ccccoo v 2
87
88 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 89 - 94) ...c.ccccciiiieieeeee e 1
89 * 01 1
90 * 0T O o1 1

Page J-11 Service Parts Manual



Gasoline Vehicle ELECTRICAL

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
91 : Y2 Ve = 2 DO T 1
92 * LOCK WASHER .....vecoeeeeeesveesesveesseseeesseseseseeseseseesessesesssesessseesesssesessenes 1
93 * NUT «oeoereeeeeeeeeeeeeeseseesese s seesesessesesseseesee e seseseesessesessssesesssesesseesessenes 1
94 . NUT «eeeeeeeeereee e eees s ese s s s seeseese s esse e s seseseesesseeessseesesseesessesensenen 1
95
9% | 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL)

(INCLUDES ITEM 97) «...veooeeeeeeeereeseseeeseeseeesseeessesessseesesseesess e sessesesessssesaesens 1
97 | 21640-G1 TURN SIGNAL FLASHER .....cooveeeeeeeeseseeeesesseessssesessesesessessseesessseesesssenen 1
98 | 19344-G1 VINYL ELECTRICAL TAPE ....oorvveeeseeeeseeeeeesseseeseeseseseeseseeseseseesesessesesesessssssens AR
99
100 | 32675-G3 STEERING COLUMN COVER ..ovvoeeveeeresveeensereeesseseeesseseseesessreesessssesesessesessssens 1
101 | 18392-G1 15 AMP FUSE ...vveooetveeeeseeeseeeeeeseeseeeseeseseseesesessesssesss s sess e sess e sesseseseesssesenens 1
102
103 | 17318-G1 HORN SWITCH (INCLUDES ITEM 104) ....cvvveeeverereeereseeeeeseseeeeseeseseseeseressenens 1
104 | 17318-G2 BUTTON AND NUT ..o eeeseseeeeseeseseseesesesseseseeseseseeseseseesesesssessssens 1
105 | 19233-G1 PLATE (HORN LABEL) w...veeooeveeeeveeeseeseeeseeseseesesssessssseessssseessss e sesseseseessseesenens 1
106 | 71055-GOT | RIVET, 316" X 3/8" LG seovveereeeeeseeeeoesseseeeseeseseseeseseesessseesssseessssesssseseseesesessesens 2
107 | 27068-GOT | BOOT coveereeeereeeeeereeeeeereeessesesesssesesseesseseseseeseseseeseseesessseesesssesess s sessesesesseseeesens 1
108 | 31539-G1 WIRE TIE coorroeeereeeeeoeseseeseseseeseeeseesesessesesessesesesseeeseeseseseeseseseeseseesesssseseseseesessssens 1
109 | 32860-G1 HORN ... vee e veeeeesseesesseeesesseseseeseeeseeseseseeseseseesssesss e sene e nese e seessseseessresenens 1
110 | 18392-G1 15 AMP FUSE ...vveooetveeeeseeeseeeeeeseeseeeseeseseseesesessesssesss s sess e sess e sesseseseesssesenens 1
11 | 32739-G2 STOP/ TAIL LIGHT coeeoveeeeeeeereeeeeeeseseeesesveesseseseseeseseseessseeseseseesesssssesesesessssens 2
112
13 | 34598-GO1 | WIRE HARNESS (ACCESSORY) .cooreveeeeereeereeseseesessseessseseessseesssseseseeseseesesens 1
114 | 31539-Gi WIRE TIE coorreveeeeeeeeeseoeeseseseeseseseeseseseesesesseess s sseseseneeseseseessseesese s sene s sssssnens 10
115
116 | 74004-G01 | HEADLIGHT BULB, REPLACEMENT ....couvveeeveeereeereeseeeeeesese s senesesseneseesens AR
117 | 74005-G01 | MARKER LIGHT BULB, REPLACEMENT w....ocooveeeeeeeeeeseseeeeseneeesseseneseesesessenen AR
118 | 74006-GO1 | TURN LIGHT BULB, REPLACEMENT ...ooovoeeeeveeeeeseeeseseeeeseseeesssseneseesesessenens AR
119 | 74001-GOT | LIGHT BAR oo eeeeeeseseeseeeseeeeesseseseseeseseseeseseesessseesesssesess s senesesseneeesens 1

Service Parts Manual Page J-12



ELECTRICAL

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
120 00114-G6 SCREW, 1/4 - 14 X 3/4" LGt eetietieete e e et ner e e e ae s e e e e s nnns 4
121 18392-G1 TS5 AMP FUSE ...ttt ettt e e e et e s e e e e e e nnres 1
122
123 33639-GO01 IGNITION SWITCH WITH LIGHTS (STANDARD) ....coviiiiiiiieeecceee e 1
124 33783-G01 KEYLESS IGNITION SWITCH (OPTIONAL) .....uctiiiiiiieiiee e eivee e sceee e 1
125 00568-G6 LOCK WASHER, 3/4"......... oottt eetee e seeae e e s see e e e s saeaeeee s eanes 1
126 17137-G1 FACE NUT, 3/4 - 20 ... et cine it te e e e e e e eane e e e e s e e s e s e s s e neaaeaeaeaaeas 1
127
128 73030-G04 PLATE (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) ................. 1
129 71131-GO01 DECAL (SWITCH, LOW OIL LIGHT AND FUEL GAUGE) WITH LIGHTS ......... 1
130 33623-G02 RIVET, 3/16" X 3/8" LG .ottt e e einnie e ee e e e e e e e n e aeaea e e 2
131
132 21553-G1 FUEL GAUGE ...ttt tee e et e e e e s e e e e e e nnnes 1
133 23474-G1 INDICATOR LIGHT ..ottt ettt e 1
134 25978-G122 | 18 GA WIRE (RED B").....ceiiiiiieet ettt e s e e e s eae s 1
135
136 34886-G04 HOUR METER KIT (OPTIONAL) (INCLUDES ITEMS 137 - 141) ..cccevvceeeeeee. 1
137 33633-G01 HOUR METER ...ttt ettt et e e et e e e st e e e s sne e e e s sasee e e e e eans 1
138 34851-G01 CONSOLE INSERT PLATE ...ttt etiireee e te e 1
139 33623-G01 RIVET, 3/16" X 1/4" LG oottt eeinnie e te e e e e s e e e e aea e e 2
140 17902-G1 TAB ADAPTER ...ttt re e e e s s e en e e e e e e s e s 1
141 25978-G231 18 GA WIRE ( WHT/YEL 36")...ueii e ceeee st esee e e s eessee e see e 1

Page J-13 Service Parts Manual




Gasoline Vehicle ELECTRICAL

N\

Service Parts Manual Page J-14



I ENGINE AND MUFFLER Gasoline Vehicle

1 - Includes ltems 2 - 37

15

{ T@)
—
~

=~ '/,/ |
T~ \
. ff /

Page K-1 Service Parts Manual



ENGINE AND MUFFLER

Gasoline Vehicle

ENGINE MOUNTING COMPONENTS

Page K-2

Service Parts Manual



I ENGINE AND MUFFLER Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72500-G04 ENGINE, 350CC (INCLUDES ITEMS 2 - 37) ..ot 1
2 26631-G01 TIMING BELT COVER GROMMET .....oooiiiirrirrrcer e e 1
3 26727-G01 CARBURETOR / AIR BOX GASKET .....c.oiirier et 1
4 72514-GO1 STUD e s 2
5 25523-G3 SPARK PLUG (NGK BPR4ES - RESISTOR) .....coocieieeereeeeeeeeeeeee e A/R
6 25523-G2 SPARK PLUG (NGK BP4ES) ....ccoecirerirrriee e 2
7 26733-GO01 SPARK PLUG WIRE SET ... 1
8
9 72305-G01 IGNITION COIL BRACKET .....coiiiirreirerre et 1
10
11 XXXXX-XX CARBURETOR

(SEE CARBURETOR SECTION FOR PART NUMBER).........cccocoviinineenne X
12
13 26600-G01 VALVE COVER ...ttt 1
14 26719-G01 VALVE COVER GASKET ...ttt s 1
15 26676-G01 BOLT, M8 X 23 MM LG ...t 6
16
17 26601-G01 OIL FILLER CAP. ...ttt s sre e e 1
18 26720-G01 FILLER CAP ‘O RING .....oooirieerireerr et 1
19
20 72019-GO1 MUFFLER ...t s e 1
21 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG .....c.ccoci e 2
22 25531-G1 EXHAUST GASKET ..ot s 1
23
24 00438-G8 BOLT, 5/16 - 18 X 1" LGt e 1
25 00565-G8 LOCK WASHER, 5/18" ... e 1
26 00642-G8 WASHER, 5/18" ...t e e 1
27
28 00276-G6 SCREW, 5/16 - 24 X 3/4" LGttt 2
29 00565-G8 LOCK WASHER, 5/18" ... e 2

Page K-3 Service Parts Manual



I Gasoline Vehicle ENGINE AND MUFFLER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 26630-G01 TIMING BELT COVER ...ttt sttt s s s e s 1
32 26626-G01 TIMING BELT ..ot rte e st e s st e e ss e s sse e s s 1
33 26678-G01 BOLT, MB X 1 X 12 MM LG ...ooiiiii et 3
34

35 26591-G01 L I | It 1
36 26710-GO1 OIL FILTER ‘O RING ..ottt sciee e seree e sree e s s see e e srae e e e nane 1
37 26680-GO1 BOLT AND WASHER, M6 X 1 X 12 MM LG.....cccce oot 3
38

39 72010-GO1 FRONT ENGINE MOUNT ...t ccceie e sceeevvee s eessvveeeseee e ssaeeesennee s seeesssneeenns 1
40 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGttt e 2
41 00566-G2 LOCK WASHER, 7/18" ...oeeiiiieeee ettt te s seieee e s sese e s ssae e e s sne e e s nsneeae s 2
42 00922-G3 WASHER, 7/16" ..ottt e st ee e s e e s e s s e e e s ee e s sreeeennes 2
43

44 27432-G02 ENGINE GUARD ...ttt ee st ae e e s e e s s sneeae s 1
45 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGttt e 4
46 00566-G2 LOCK WASHER, 7/16" ....eeei e ccceee st e e e svee s ees s ee e s e sae e s snne e s e s sreeenns 4
47 00922-G3 WASHER, 7/16" ..ottt e st ee e s e e s e s s e e e s ee e s sreeeennes 4
48

49 72011-GO1 REAR ENGINE MOUNT ...ttt ssrae e s e s sae e nsneeae s 1
50 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGiueeeroeee et scte e see st s s e s s en 2
51 00566-G2 LOCK WASHER, 7/16" ....eeei e ccceee st e e e svee s ees s ee e s e sae e s snne e s e s sreeenns 2
52 00922-G3 WASHER, 7/18" .ottt ettt e et e e st e e e s snr e e e e s sensraeaesnans 2
53

54 72044-G01 MOUNT BRACKET ... ceeieeeertre e ree st e s vvee e ssene s ssate e s saneessee e sasae e s s neeesseessnnneen 1
55 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LGi....oe oot seee e eee e s s e s e s en 2
56 00643-G1 WASHER, /8" ...ttt e e st e e s s b e e e e s sr e e e e e senraeaesnans 2
57 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 2
58

59 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LGi...ooeceee et seee e see s s s s en 1

Service Parts Manual Page K-4




I ENGINE AND MUFFLER Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 15121-G1 WASHER, /8" ... ettt e s s e s a e s s ae e e e s e naane s 1
61 72050-G01 PLASTIC WASHER, 5/18" 1.D. X 2 1/2" O.D. eevi et 4
62 72051-G01 WASHER, 5/8" ..ottt stre st e st s s e s e e s nae s s ae e s reeenns 2
63 72015-GO1 ISOLATION MOUNT ...oiiiiiiiiee ettt eee e e e seae s e e e e e s e 1
64
65 72051-G02 L ST | =t T e 2 7 1
66 11098-G5 LOCK NUT, 3/8-16 ....eeieeee ettt eeeee e s seee e s ea e e ne e s e e e e a e s e 1
67
68 75048-G01 SPACER ... .ottt s et ne e e rae e s reeeans 1
69 72017-G0A1 AXLE BRACKET ....eeeiieeiee et s stee s see st e e st e e s e saee s snna e snse e e sanae e nan e e saneeenns 1
70 26826-G01 LOCK WASHER, 8 MM ..... .ttt e e se e e e 2
71 26827-G01 NUT, M8 X 1.25 MM ...ttt iee et e e e s sr e ae e e ssrae e e s nane 2
72 00439-G2 BOLT, 5/16-18 X 1 1/4" LGi...eeee et e stee et e ssee e e see e st s s svee e e e s s e 1
73 11098-G6 LOCK NUT, 5/16 - 18 ..oeieeiecee e rtee et e svte e s e e ssee e s svee s s e s sve s snnae s ne e e snnes 1
74
75 XXXXX-XX REAR AXLE (SEE REAR AXLE SECTION FOR PART NUMBER).................... X
76 XXXXX-XX ‘U’ BOLT (SEE REAR AXLE SECTION FOR PART NUMBER).......cccccvveueennee. X
77 XXXXX-XX WASHER (SEE REAR AXLE SECTION FOR PART NUMBER,)...........cccccveuuue... X
78 XXXXX-XX NUT (SEE REAR AXLE SECTION FOR PART NUMBER)..........ccccviiiiiiieenenane X

Page K-5 Service Parts Manual




I Gasoline Vehicle ENGINE AND MUFFLER

Service Parts Manual Page K-6



FRONT SUSPENSION / BRAKES Gasoline Vehicle

3 - Includes ltems 4 and 9 - 11
32 - Includes ltems 33 - 37
63 - Includes Iltems 64 - 134 and 32 - 43
65 - Includes Items 66 and 74 - 76

- Includes ltems 2 - 43

Part of Frame

!

rt of Frame

@Q 2 \| ‘.-: /
Q -m!

@m\% S oo [

Page L-1

Service Parts Manual



Gasoline Vehicle

FRONT SUSPENSION / BRAKES

STANDARD COMPONENTS
1 - Includes Items 2 - 43

2 - Includes ltems 3 -4 and 9 - 22

13 - Includes Items 14 - 19

Front of Vehicle

3 - Includes Items 4 and 9 - 11
6 - Includes ltems 7 - 22 A
7 - Includes ltems 8 - 11

>

78 - Includes ltems 79 - 84
85 - Includes ltems 79 - 84
87 - Includes Items 88 - 91
93 - Includes Items 94 - 96
98 - Includes ltems 99 - 100
102 - Includes ltems 103 - 104
106 - Includes Items 107 - 108
115 - Includes ltems 116 - 123

Front of Vehicle

OPTIONAL HYDRAULIC FRONT DISC BRAKES

63 - Includes ltems 64 - 134 and 32 - 43

64 - Includes ltems 65 - 69, 74 - 76 and 115 - 126
65 - Includes ltems 66 and 74 - 76
71 - Includes ltems 72 - 126

72 - Includes ltems 73 - 76

77 - Includes ltems 78 - 110

123 126
122 /
/A 120
SN
125
Service Parts Manual Page L-2



I FRONT SUSPENSION / BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 34082-G01 | FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 - 43)....ocoueeveeeerereeeesereeenssrenes 1
2 34088-G01 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 3 - 4 AND 9 = 22) ..coorvveereverererereesesereeseeesesssesessesseens 1
3 34089-G01 SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 4 AND 9 = 11) veourrveeerereeereeresessesereeseeesessseseeseseesens 1

4 34083-GO1 SPINDLE (PASSENGER SIDE) ......eomrveerereeesseseeesseseeesseseseesesesnesan 1
5
6 34286-G01 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 7 = 22) c.ovooeeeeereeeeerseeeeersesesesseseseesesereesesesesesesesessssens 1
7 34285-G01 SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 8 = 11) ecvveeeeeeeeeeeeeeesseseeeseesesesseseseeseseseessseseeseseenens 1

8 34284-G01 SPINDLE (DRIVER SIDE) w.ecvveeeeveeereseeeeseseeeensesesessesssesseseseesesssnesan 1
9 16623-G1 BEARING w.cvveooeeveeeeeeeereeeseeseeeeeeesesseeesseseseseeseseseesesaesessseseseseesessssens 2
10 10389-G3 GREASE FITTING wvveoeveereeeeeeeeseeeseseeesesseessesesesessssessesesesessseesen 1
11 16626-G1 OIL SEAL oo eeeeereeseveseeseseesesesesesesesssesensse e sesseseseesereseenens 1
12
13 | 32783-Gi HUB ASSEMBLY (INCLUDES ITEMS 14 = 19) c..eeomeveereeeeeereerereereserenn 1
14 | 12092-G1 GREASE SEAL .oovveeeeveeeeeveereeeseeeeseseesesseessssesesessssesseseseesessreeson 1
15 | 11750-G2 ROLLER BEARING CONE .......oeorveeereeseeereeseveeseseseesssesesssesessseenens 2
16 | 51141-G1 BEARING CUP ..o eeeeesesveessesesesseseseseesesaesessseesese s nans s 2
17 | 30143-G1 WHEEL BOLT, 1/2 = 20 X 1 7/32" LG vvveuvevereeeeerseseeereerereresseresnenen 5
18 | 30146-G1 DUST CAP ..ot eeeseeeeresesesseesse e seeseseseesesaesesssesese s sesssnens 1
19 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) ......cocererernenee. AR
20
21 12093-G1 CASTELLATED NUT, 1= 14 eerveereeeeeereeeereeesesseeseeeeseseesesessessseeseseseesen 1
22 | o079s8-Gs COTTER PIN, 5/32" X 1 3/8" LG vveeveereeerereseerecereeeeeessesesessesssesseseseenen 1
23
24 | 25177-G2 KING PIN vt seeseeeseeseeesseesse e sse e seeseseseessseesessseesesssesenseensesenes 2
25 | 00879-G7 WASHER, 7/8"....coevvveresevereseseeseeessesesessesesessesessesesesesseseseessseesessseesessseesessssens 2
26 16982-G1 THRUST WASHER, 7/8" ..creveeeeeveereeeereeseereensesesneesesessessseesessseseseseesessssens 2
27 | 00560-G5 WASHER, 5/8".......evvveoeeseveeseseseesseeseesssesseeessssesesseseseneeseseseessseesesssesesesensssseens 2

Page L-3 Service Parts Manual



I Gasoline Vehicle FRONT SUSPENSION / BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
28 14390-G2 LOCK NUT, 5/8 - 8.ttt s e s e 2
29 19060-G1 COTTER PIN, 1 1/4" LG et 2
30 34081-G01 FRONT AXLE ...ttt s e e 1
31
32 34084-G01 TIE ROD (INCLUDES ITEMS 33 - 37) .ot 1
33 70583-G08 THREADED TUBE WITH FLAT ..o 1
34 27205-G01 TIE ROD END (LEFT HAND THREADS).......cccooiiieieeeeeeeeeeee e 1
35 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREADS)........cccovvirrirecereeeeee 1
36 27205-G02 TIE ROD END (RIGHT HAND THREADS) .....coooirereereecrereecee e 1
37 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS) ......ccocviiirrrcererecrereennne 1
38
39 10389-G3 GREASE FITTING.......coee ittt 2
40 50641-G1 RUBBER BOOT ......ooiiiitiireernre et e ser e sne e esnesesnesnesssesnees 2
41 50209-G1 CASTELLATED NUT, 7/16 = 20 ....ceei i e 2
42 10387-G2 COTTER PIN, 3/32" X 1" LG ..ot 2
43 12730-G1 WHEEL BEARING GREASE..........oc i A/R
44
45 33670-G01 LEAF SPRING ...ttt s s ee e sn e e e e e 2
46 20098-G1 RUBBER BUSHING ..ottt 12
47 30035-G1 LEAF SPRING SHACKLE.......oo e 2
48 30035-G2 LEAF SPRING SHACKLE.........cccoiriiiiriiee et 2
49 15727-G1 SHOULDER BOLT, 3/8 - 16 X 2 3/8" LG....erieecreee e e 4
50 13521-G4 LOCK NUT, 3/8 = 16 ...eieeeeeecee st snne e s e naene s 6
51 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG...ooriiceeceeee st 2
52 34032-G02 SPRING MOUNTING PLATE .......oi et 2
53 00427-G8 BOLT, 3/8 - 18 X 2" LGi..ccireeecrererrre e ser e et 8
54 11098-G5 LOCK NUT, 3/8 = 16 ...eieeeeeecee st snne e s e naene s 8
55
56 21782-G1 SHOCK ABSORBER .....ccoritirritrrre et e 2
57 10435-G1 SHOCK ABSORBER WASHER .......cccoiirrrreee e 4

Service Parts Manual Page L-4



I FRONT SUSPENSION / BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 10194-G1 RUBBER BUSHING ... e ceetittiee e e e neneaee s e s e e e s nnas 4
59 00532-G6 N L I T T S 2
60 00458-G2 BOLT, 5/8 - 11 X 2 1/4" LG ceeeoiiceee ettt ettt e s s s e 2
61 14390-G7 LOCK NUT, 5/8 - 11 .ot iee e e e e s e e e e s e e e e s as e neaaeaea e e e s 2
62
63 34082-G03 FRONT AXLE ASSEMBLY WITH HYDRAULIC DISC BRAKES

(INCLUDES ITEMS 64 - 134 AND 32 - 43)..ueeiiiieeccceee e eceeeseee e eee s s n 1
64 34114-G02 SPINDLE AND DISC HUB ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 65 - 69, 74 - 76 AND 115 - 126) ....oceoecccveee e 1
65 34119-GO1 SPINDLE ASSEMBLY (PASSENGER SIDE)
(INCLUDES ITEMS 66 AND 74 - 78) ....coviiiiiiiieeeeciieeee e scineeeesseneee e 1
66 34103-G01 SPINDLE (PASSENGER SIDE) ......cceivivierreresereveeeesreneeseesenees 1
67 34116-G02 DISC BRAKE ASSEMBLY (PASSENGER SIDE)
(NOT SHOWN - OPPOSITE OF ITEM 77} .eeeveeeeeeee e 1
68 34118-G01 BOLT, M8 X 1.25 X 20 MM LG
(NOT SHOWN - OPPOSITE OF ITEM 112)...ccciiiiiiieee e ecieeee s 4
69 00565-G8 WASHER, 5/16" (NOT SHOWN - OPPOSITE OF ITEM 113)................ 4
70
71 34115-G02 SPINDLE AND DISC HUB ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 72 = 126) c.veooeveeeeeeseeeereeseeseseesseeeeeseseesesesesesseesesesesnens 1
72 34119-G02 SPINDLE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 73 - 78) .eeiiciieeeeseciieeessiitee e seeee e s s snnee e e ssseae e e s 1
73 34104-G01 SPINDLE (DRIVER SIDE) ...coiiiieiiiecete et 1
74 16623-G1 BEARING ...ttt st s e s s e e s 2
75 10389-G3 GREASE FITTING .....ooiiiiee ettt 1
76 16626-G1 L ]I L IR 1
77 34116-G01 DISC BRAKE ASSEMBLY (DRIVER SIDE)
(INCLUDES ITEMS 78 - 110) it iciieiiieciieeeesciiie e s scinesee e ee s senenae e 1
78 34110-G01 PISTON AND COVER ASSEMBLY KIT (DRIVER SIDE)
(INCLUDES ITEMS 79 = 84) ...ooooeeeereeseeseeeeeesereeseseeeseseeseneneeeee 1
79 * COVER ... e 1
80 * SEAT INSERT ..ottt ireee e ee e e 1
81 * BLEEDER SCREW. ...ttt e e 1
Page L-5 Service Parts Manual



I Gasoline Vehicle FRONT SUSPENSION / BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
82 * GASKET . veoeeeveeeeeeeeeeeeeseeeeseseesss s eseseneeseseseesesesees s esese e 1
83 * PISTON SQUARE SEAL ....cocoveererereeseseeeonseseesessereseeserereesens 1
84 * PISTON oveoeetveereeeeeseeeeeeseeseeeseesessesessseesesseessss e sessesesesserereesens 1
85 | 34110-Go2 PISTON AND COVER ASSEMBLY KIT (PASSENGER SIDE)

(INCLUDES ITEMS 79 - 84) (ITEMS 80 AND 81 ARE MOUNTED

OPPOSITE OF THEIR MOUNTED ORIENTATION IN 34110-G01] 1
86
87 | 34112-Go1 DISC BRAKE HOUSING KIT (INCLUDES ITEMS 88 - 91).............. 1
88 * HOUSING ..ottt seeeseeseseeseseseesess s sss e sesseseseeseseseenens 1
89 * RUBBER SPRING ...ovveeoeveeereereeeeseseseesesseessseeeesesseseseeseseesesens 2
90 * PISTON "O" RING ceoorrveeerereeereereereseseseesesseeessssesesessesesessereseesens 1
91 * GASKET oo s eeeesesseeeses e s seseseeseseseesesessessreesesesene 1
92
93 | 34573-Got DISC BRAKE PISTON AND "O" RING KIT

(INCLUDES ITEMS 94 = 96) c..eorvveerreeeerseserersesssessessseeseseseeseseseenen 1
94 * PISTON oveoeetveereeeeeseeeeeeseeseeeseesessesessseesesseessss e sessesesesserereesens 1
95 * PISTON PLUG ..o veeereeeeeeereeeseesesseseseseesesssessseeesessesesesseseeesens 2
96 * PISTON "O" RING c.oorveeeeeveeereereeeesessseeseseeesssseesssseseseeseseesesens 1
97
98 | 34572-Go1 DISC BRAKE PISTON AND SEAL KIT

(INCLUDES ITEMS 99 - 100) ..e.vvveereveeeereeereeseseseseseseseseseseseenen 1
99 * PISTON SQUARE SEAL ....cocoveererereeseseeeonseseesessereseeserereesens 1
100 * PISTON oo et seeseeeseeseeeseeseseesessseesesseessee e sesseseseessreeeenens 1
101
102 | 34574-Go1 DISC BRAKE PADS KIT (INCLUDES ITEMS 103 - 104).......ccoo...c.. 1
103 * BRAKE PAD (PISTON SIDE).......coveeerereereneeeecenesseeerssserersesen 1
104 * BRAKE PAD (HOUSING SIDE) .....uvveeereeeseseeeesesseresseserrsesen 1
105
106 | 35222-GOf DISC BRAKE SCREW AND WASHER KIT

(INCLUDES ITEMS 107 ~108) ...cvveorveeersereeereessrerseseseseseresesernenen 1
107 * SCREW M5 X 0.8 X 25 MM LG .cvrveeerreeererereesesercesereeessesseens 1
108 * WASHER, #10 cvvveereveeeeeeeseeeeesesseeesesseseseesesesseseseesesesesessseenen 1

Service Parts Manual Page L-6



I FRONT SUSPENSION / BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

109

110 34108-G01 DISC BRAKE MOUNTING BRACKET ......ooirrrerrrececreeereneeees 1
111

112 34118-G01 BOLT, MB X 1.25 X 20 MM LGi.....coiiieieeieeee e e 4
113 00565-G8 LOCK WASHER, 5/18"..... .ottt 4
114

115 32783-G1 DISC HUB ASSEMBLY (INCLUDES ITEMS 116 - 123)......cccceceereerenns 1
116 12092-G1 GREASE SEAL ..ottt e 1
117 11750-G2 ROLLER BEARING CONE (INNER).......ccccocviiireiecerirrerersererenens 1
118 51141-G1 BEARING CUP (INNER} ......c.coiirerier et 1
119 34117-G01 WHEEL BOLT, 1/2-20 X 1 3/4" LG 5
120 30146-G1 DUST CAP .ttt s s e e 1
121 12730-G1 WHEEL BEARING GREASE ........ccooirrreeereeeere e A/R
122 11750-G1 ROLLER BEARING CONE (OUTER) .......ccocoiiieiecerrrererirererenns 1
123 11752-G1 BEARING CUP (OQUTERY) ....eeeeieeeeee e 1
124

125 12093-G1 CASTELLATED NUT, 1 - 14t 1
126 00798-G8 COTTER PIN, 5/32" X1 3/4" LG...eceireriir e 1
127

128 25177-G2 KING PIN ..ot e s e e e 2
129 00879-G7 WASHER, 778" ...t e st e e e 2
130 16982-G1 THRUST WASHER, 7/8" ... et 2
131 00560-G5 WASHER, 578"ttt 2
132 14390-G2 LOCK NUT, 5/8 - 18... et nee ettt e s 2
133 19060-G1 COTTER PIN, 1 1/4" LGi...eeoeeeeeeeec e e 2
134 34081-G01 FRONT AXLE ...ttt s e 1

Page L-7 Service Parts Manual



l Gasoline Vehicle FRONT SUSPENSION / BRAKES

Service Parts Manual Page L-8



l FUEL SYSTEM Gasoline Vehicle

Page M-1 Service Parts Manual



l Gasoline Vehicle FUELSYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1

2 34070-GO1 FUEL TANK .ot et 1
3 27210-G04 SIPHON TUBE ..ottt ettt se e e s e e 1
4 26060-GO01 BUSHING ... .ot e s 1
5 20048-G5 FUEL LEVEL SENDER.......oi ettt 1
6 34130-GO1 FUEL TANK SUPPORT .....ooiiiiiirererrre s e et sre e esne e sesase e 1
7 34131-G01 FUEL TANK MAT ...ttt snn e e s 1
8 14776-G1 "J" TYPE RETAINER NUT ..ot 2
9 34129-G02 FUEL TANK RETAINER ... 1
10 14643-G4 VINYL EXTRUSION, 15" LGi...oeiiiiririrerreenr e e 1
11 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e s s 2
12 00559-G7 WASHER, 174" ...t e e 2
13

14 00438-G8 BOLT, 5/18 - 18 X 1" LGi..eei i s csne e e e 4
15 00559-G8 WASHER, 5/168" ...ttt e e 8
16 11098-G6 LOCK NUT, 5/16 - 18 ..ottt s e s e 4
17

18 34321-GO1 FUEL PUMP STANCHION. ..ottt et s 1
19 00428-G8 BOLT, 3/8 - 16 X 3" LGi..ci ittt e s e s 2
20 00560-G1 WASHER, 378" ...t e 2
21 11098-G5 LOCK NUT, 3/8 = 16 ..ot e e e e s 2
22

23 72021-G01 FUEL PUMP ...ttt s e 1
24 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e s s 2
25 11027-G2 LOCK NUT, 1/4 = 20 ..ottt e e se e e se e e 2
26

27 19702-G2 LIS L= = ST RRPR 1
28 18292-G1 CLAMP ..t s e e e e s 2
29 34160-GO1 FUEL LINE TUBING .....ceooiireeieeeece et 1
30 11845-G8 INSULATED CLAMP ...ttt 4

Service Parts Manual Page M-2



l FUEL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG «covveeeeeeieeeieeeeeee e 4
32 17471-G7 TUBING (BULK) 2 B/4" ... oo ctee et ceteesevee e s see e ssaee s snneessee e s s sae s e e saneeenns A/R
33 18292-G1 O 2
34 72084-G01 FUEL FILTER ..ottt it te e e e e e et aae e e e s e e e e s e n s e neaaeaeaeaaeas 1
35 17471-G7 TUBING (BULK) 2 B/4"......eeeie ettt eee e s ne s sabe e s s nne e ae s A/R
36 18292-G1 O 2
37
38 27184-G08 B L0 = 1 2 R 1
39 18292-G1 O 1
40 11391-G4 O 3
41 25346-G12 TUBEE, 22" ...ttt et e e e e e e e e e s ae e st e e ae s e e e e e s e s nansaeaeaaeaeaeaanas 1
42 17618-G1 L AT I SR 1
43
44 34282-G01 FUEL INLET HOSE .....ooe ettt ettt e e ee e s s e e e e 1
45 11391-G2 CLAMBP ...ttt et e et e e e e e e s sase e st e e aeaaeaeasasanssesseaeaaeaeaeeaesanaannn 2
46 34194-G02 ]I 1 I O 1
47 00438-G8 BOLT, 5/16 - 18 X 1" LGicee ittt eseee e e sete e e e s st se e s s e e e e 2
48 00559-G8 WASHER, 5/18" ... . ettt et e s s e s aare e s e are e eeaeennnees 2
49 11098-G6 LOCK NUT, 5/16 - 18 ...t einiee e te s e e e et e s e e s e s e e e e s neneaaea s 2
50
51 34132-G01 I I 0 R N I 5 1
52
53 34722-GO1 FUEL CAP SHIELD ...ttt e e eisnie e e e e e s e e s s e e e ae e e e e s 1
54 14601-G9 RIVET, 3/16" X 9/16" LG .eueeieeeie ettt e e eisnieeee e e e s e s e s e aeae e e e 2

Page M-3 Service Parts Manual



l Gasoline Vehicle FUEL SYSTEM

Service Parts Manual Page M-4



l REAR AXLE Gasoline Vehicle

1 - Includes Items 3 - 28

Page N-1

Service Parts Manual



l Gasoline Vehicle REAR AXLE |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34047-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 28) .....ccceieereecenee e 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG ....cciririercerrereree e 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LGi....ooiirircereeereree e 1
5 72053-GO01 BOLT, M8 X 1.25 X 120 MM LG ....oeriiirre e 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG .....eciiiieieeeeeee e 1
7 26826-G01 LOCK WASHER, 8 MM ...ttt s 11
8 26827-G01 NUT, MB X 1.25 ..t s e 11
9 26768-G01 OIL CHECK PLUG ...t s s se e serene 1
10 26769-GO1 GASKET, 8 MM.....coiiiiirieirerieiien e ses e e ser e e ene s 1
11 26770-GO01 OIL DRAIN PLUG ...ttt s e s 1
12 26771-G01 GASKET, 14 MM.....eoiiie ettt 1
13 26772-G01 OIL FILLER PLUG ...ttt e s 1
14 26761-GO1 INPUT SHAFT SEAL ..ottt e e 1
15 26762-G01 SHIFTER SHAFT SEAL ..o et 1
16 26766-G01 AXLE SHAFT SEAL....ceiirieiiererece e et 2
17
18 34138-G01 AXLE TUBE (DRIVER SIDE)......oiiiicirie et 1
19 34139-G01 AXLE TUBE (PASSENGER SIDE) .......cociiiii et 1
20 34136-GO1 AXLE SHAFT (DRIVER SIDE).....occoi it 1
21 34137-GO1 AXLE SHAFT (PASSENGER SIDE) .....c.oociiirriee e 1
22 33687-GO1 RETAINING RING ..ot s 1
23 33686-G01 SEALED BALL BEARING........coi it 2
24 26767-G01 STUD, M1I0 X 1.5 X A0 MM LG ..o 5
25 26828-G01 WASHER, 10 MM ...t 10
26 26829-G01 NUT, MO X 1.5 et e e 10
27
28 26815-GO1 SHIFTER CABLE BRACKET ...t et 1
29
30 XXXXX-XX Eg-pl; |;g;\l'\ll?SI;OCK WASHER (SEE ENGINE AND MUFFLER SECTION

Service Parts Manual Page N-2



Gasoline Vehicle

REAR SUSPENSION

Service Parts Manual

Page P-1



l Gasoline Vehicle REAR SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XXXXX-XX REAR AXLE (SEE REAR AXLE SECTION FOR PART NUMBER)................... 1
2
3 34041-GO1 LEAF SPRING ...ttt e s ste s s e e s e s e sse e snne e s see e e saneeenns 2
4 32195-G1 “U7 BOLT, 2 B/8" ittt sttt ettt e e st e e e se e e e s e e e s e e nnea e e s e naanes 4
5 34011-GO1 SPRING MOUNTING PLATE ...ttt seeee e sree e e s sneeae e e 2
6 00560-G1 WASHER, 3/8" ....eeeiiie ettt e st e st s e sre e s e e s s e e s ee e s sneeeenes 8
7 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 8
8
9 70492-G01 RUBBER BUMPER........oottiiiciiein et sene e s 2
10 00968-G01 LOCK WASHER, 10 MM.....coiiie et e svee s ee e see e sae e s e s ee s sneeenns 2
11 00974-GO1 NUT, MT0 X 1D ittt e e a e s e a e s e nane s 2
12
13 72035-G01 B T | 1R 1 T I 2
14 00922-G3 WASHER, 7/16" ..ottt e st ee e s e e s e s s e e e s ee e s sreeeennes 4
15 00734-G1 LOCK INUT, 7/16 = 14 ...ttt sttt ee sttt e s e s e s a e s s sneene s 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi..eeeoeeeevee e seee s seee e s 2
18 20098-G1 RUBBER BUSHING.........ccoiiiierccter s seeesveesee s seeeseee e ssaeeessnnee s eeessnenenns 4
19 13521-G4 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 2
20
21 15727-G1 SHOULDER BOLT, 3/8 - 16 X 2 3/8" LGi..ceccceeevvereeeee s ceeeeeeveee e reeessee s s 4
22 34135-G01 SHACKLE (OUTBOARD).......utiiciiercttee e sser e reeesee e s ssveeessene s ssveessnnnesnssnensennes 2
23 20098-G1 RUBBER BUSHING ..ottt es s sine e s e s sae e nsneeae s 8
24 34135-G02 SHACKLE {INBOARD). ...ttt ittt ettt ene s ene e e e s sen e e e 2
25 13521-G4 IO 10 G VLU e 7 S SR 4
26
27 21782-G1 SHOCK ABSORBER ...ttt e e e 2
28 70472-GO1 SHOCK ABSORBER SPACER........co ittt e e 2
29 00643-G3 WASHER, 1/2" ...ttt st e s e e e s e s s e e s ae e s sree e enes 2
30 00551-G1 IO 10 G VLU 1 o TS 2

Service Parts Manual Page P-2




l REAR SUSPENSION Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.
G** Indicates cousult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5

DESCRIPTION QTy.
31
32 10194-G1 SHOCK ABSORBER RUBBER BUSHING .........ccooririre e 4
33 10435-G1 SHOCK ABSORBER WASHER .......ccoiiiirrrcerre et 4
34 00532-G6 NUT, 3/8 - 24 ..ttt s s e s r e e 2

Page P-3

Service Parts Manual



l Gasoline Vehicle REAR SUSPENSION

Service Parts Manual Page P-4



Gasoline Vehicle

SEATS

SHUTTLE 956 SHOWN

Front of Vehicle

Service Parts Manual

Page Q-1



SEATS

Gasoline Vehicle

z
=
o
I
)
(o]
To}
[e)]
w
-
T
T
)
I
%)

Front of Vehicle

Page Q-2

Service Parts Manual



Gasoline Vehicle

SEATS

SHUTTLE 956 SHOWN

Front of Vehicle

Part of Fuel Tank Support

Service Parts Manual

Page Q-3



l Gasoline Vehicle SEATS |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 34098-G02 FRONT SEAT ...ttt ettt st ee e e s st ae e e st e e e s nasae e e e nasaeaesaansnneaes 1
2 34230-G01 BACKING PLATE ....oeie et et s et e s svee s srene s st e s sane e s e e sne e s s e e sse s snnneen 2
3 34198-G01 HINGE (SEAT HALF) ...ttt ee e s se e s e e s 2
4 34197-GO1 HINGE (HOUSING HALF) ...ttt e s 2
5 34228-G01 HINGE PIN ..ottt sttt e et a e s s sae e e e s sne e e s nsneeae s 2
6 14117-G1 RETAINING RING ......ccoiiriieeieiercceee e seessste s sevee s ees s sveeesaee s ssseeesssnee s seeessneeenns 4
7 16705-G9 SCREW, 174 - 20 X1 1/4" LG .ottt ettt 8
8 00559-G7 WASHER, /4" .ot e e et e e s b e e e e s sr e e e e e sennraeeesnans 10
9 00891-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 10
10 34710-GO01 LOCKDOWN SUPPORT ANGLE ......ccoei it 1
11 14776-G1 RETAINER NUT ("0 TYPE) ...ttt 1
12 00661-G6 BOLT, 1/4 - 20 X 3/4" LGi.uuuviiiiiiiieeiieiiiete e seveete e e s en e s sea e s s saen e e e 2
13 16705-G8 SCREW, 174 - 20 X 2" LG e ceeie e cctreeeeesstee s seessee s s ssvee e s e e s ee s s sane s e s s en 1
14 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 1
15 34737-G02 R = I | = SR 1
16
17 34098-G01 ST S 1
18 34230-G01 BACKING PLATE ....oeie et et s et e s svee s srene s st e s sane e s e e sne e s s e e sse s snnneen 2
19 34229-G01 SEAT MOUNTING BRACKET ..ottt 2
20 16705-G1 SCREW, 174 - 20 X A" LG .ueeiiee ittt 8
21 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 8
22 00891-G2 LOCK NUT, 1/4 = 20 c.eee e et eceee e se e ste s see e ee s s sveessnee e ssee e s saneesnseeensnnenenns 8
23 16705-G8 SCREW, 174 - 20 X 2" LG ..uoeii ettt ettt 1
24 00660-G7 WASHER, /4" .ot e e et e e s b e e e e s sr e e e e e sennraeeesnans 1
25 30036-G1 RUBBER WASHER.......coo oot ccctie st esee s ee e s ee s s se s snne e s e s saneeenns 1
26 10669-G6 B S | =1 TR R 1
27 00891-G2 LOCK NUT, 174 - 20 ettt ettt cite e ieae e sssae e s nsae e e e s sne e e s s sneeae s 1
28
29 34098-G01 ST S 1
30 34230-G01 BACKING PLATE ....oeie et et s et e s svee s srene s st e s sane e s e e sne e s s e e sse s snnneen 2

Service Parts Manual Page Q-4




l SEATS Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34198-GO1 HINGE (SEAT HALF) ..t 2
32 34197-GO1 HINGE (HOUSING HALF).....ooiriieerceieeeecen e s e 2
33 34228-G01 HINGE PIN ... s s s e e s 2
34 14117-G1 RETAINING RING ...ttt s s 4
35 16705-G1 SCREW, 1/4 - 20 X 1" LGiuiiiie et e 8
36 00559-G7 WASHER, 1/4" ...t e e e e e 10
37 00891-G2 LOCK NUT, 1/4 - 20 ..ottt e e s s s 10
38 16705-G8 SCREW, 1/4 - 20 X 2" LGiuii it 1
39 00660-G7 WASHER, 1/4" ...t e e e e e 1
40 14776-G1 RETAINER NUT (‘0 TYPE) .. 1
41 34240-GO1 HOLD DOWN BRACKET ........oiiiie it s 1
42 00661-G6 BOLT, 1/4 - 20 X 3/4" LGi.....eeiceeeeeee sttt 2
43 11097-G1 BUMPER PAD ...ttt e 3
44 00128-G8 SCREW, #5 - 20 X 1" LGii oot ene s 6

Page Q-5 Service Parts Manual



| Gasoline Vehicle SEATS

Service Parts Manual Page Q-6



I STARTER / GENERATOR Gasoline Vehicle

- Includes Items 2 - 43
- Includes ltems 3 - 5

- Includes ltems 10 - 13
- Includes ltems 18 - 23
- Includes ltems 26 - 28
- Includes ltems 33 - 37
- Includes ltems 41, 42

Page R-1 Service Parts Manual



I Gasoline Vehicle STARTER/GENERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43)................ 1
2 26870-GO1 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 - 5).c.cooviririerercerrercneeen 1
3 26871-GO1 REAR BALL BEARING ......cooooiiiirrree et 1
4 26872-G01 FRONT BALL BEARING ........ooiiiiieeiereeee et 1
5 26873-G01 BEARING HOLDER ......ooi ettt e 1
6
7 26874-G01 FRAME & FIELD COIL ASSEMBLY (INCLUDES ITEM 8)......cccoceiiienienne 1
8 26875-G01 FIELD COIL.....oee ettt e s 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)......... 2
10 * NUT e s e e e 2
11 ¥ LOCK WASHER ... .ottt e 2
12 ¥ WASHER. ... e e 2
13 * INSULATOR ...ttt e s e sn e e sne e 1
14 26877-G01 POLE CORE SET SCREW ......oooiiriiierrecerrrrer et 4
15 26878-G01 FRONT COVER.....c ettt s s 1
16 26879-G01 REAR COVER ... .ottt s s e 1
17 26880-GO01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)..c.cccovcirrerineenn 2
18 * TERMINAL ..ot e 2
19 ¥ INSULATOR ...ttt s e 2
20 ¥ INSULATOR ...ttt s e 2
21 * WASHER. ...t e e 4
22 * LOCK WASHER ..ot et 4
23 ¥ NU T e e e s e e ne s 4
24
25 26881-GO1 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .....c..ccecvrueee. 1
26 26658-G01 BRUSH . ...t s 4
27 26882-G01 BRUSH SPRING ... .ottt s 4
28 26883-G01 BRUSH CONNECTOR.......cccoiiieie ettt e 2
29
30 26884-G01 KB Y e e e e 1

Service Parts Manual Page R-2



I STARTER / GENERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 | 26885-Gof U = oo — 1
32 | 26886-Go1 NUT/SCREW ASSEMBLY (INCLUDES ITEMS 33 - 37) ...ucveoeereeerererereenen 1
33 * NUT oo eeeseee s s esesese s s e seese s essseseseseesesesesseserenns 1
34 - LOCK WASHER ......cecoeeveeseeseeeeesseseeeeeeseessseseesseess s seesseeseesseese s sesesnee 1
35 - Xe) 1= SRS 3
36 * Xe) = =3 A 4
37 - Xe) 1= SRS 2
38 | 26887-Gof BRUSH 1 COVER......oiveeeeeereeeeresseeeeeesseesseeeseseesesesesesseeesesssessesseeseseesesesnee 2
39 | 26888-Go1 BRUSH 2 COVER.......veeeereveeeeeeseeesesseeseeseseseeseseeseseseesesesssseseseseseseesesesrees 3
40 | 26889-GO1 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42).................... 2
41 - WASHER ... eeeeeeeeeeeeeseses oo eeese s seeesseseseseese e ees e seseenesesesese e seenenes 2
42 - LOCK WASHER ......cecoeeveeseeseeeeesseseeeeeeseessseseesseess s seesseeseesseese s sesesnee 2
43 | 25682-GO1 TERMINAL COVER ......oooovveeeeeeeeeeeseeeeeeeeesseeseeseseeseseseesseeseseseesesesessssesens 4
44
45
46
47 | 00938-G4 1O R IRV T 5 - Ll K c T 1
48 | 00560-G3 WASHER, 1/2" .ooooeeveeeeeeeeeeeseeeseeeeseseesereseeeseesesesseseseseeessesesesesseseseeeseseesesssrens 2
49 | 00566-G3 LOCK WASHER, 1/2" . covveeteeeeveeeeseeeeeeeseseseeseeseeseseesesessseeeeseess oo seeeseseesessene s 1
50 | 00533-G NUT, 1/2 = 13 1o eeeeeeeeeeeeseeesseeesesseeeseseees e sessess e seeess oo sess s eene e sess s 1
51
52 | 72045-G01 | STARTER/GENERATOR ADJUSTER........oomioreeeererereeeseseesereessesesreseseesereessen 1
53 | 00544-G5 JAM NUT, 3/8 = 16 -.reeeeeeeeeeeeseeeeeeeeseseesesesseeseeeesesseseseseeesseeesessessseseeese s sesssnees 1
54 | 00532-G5 NUT, 3/8 = 16 w.ooeeeeeeeseeeeeseeesseeesesseseseseeesseeesessess e seeesseeesessess s seeese e sessens e 1
55 | 00560-G1 WASHER, 3/8" ....ooroeveeereeevereseeeseeeesesseseseeseeeseesesessesesesesessesesesssseseseseseseesesssrens 1
56 | 12064-G1 PUSH NUT, 5/18" ...oooeevveeeseeveeeeseesereesesesseseesseseseesesesssseessessseeseseseeseseseesereesene 1
57
58 | 26414-GO1 | STARTER/GENERATOR BELT ... oveeeooeeeeesseeeeeesesesesseeesseseseeseesessesessessseeeseen 1

Page R-3 Service Parts Manual



l Gasoline Vehicle STARTER/ GENERATOR

Service Parts Manual Page R-4



Gasoline Vehicle

STEERING

olpuids epIg
Jebusssed 1e
wly Buuesis

04 - 99 sway sepndu| - G9

0L W/ L9 6S - /G Swey| sepnjoul - 95
69 99 €2 - 6} Swey| sepnjoul - g}
L2 L1 - O Sway sepnpu| - g
(24 € - g sway| sepnjoul - |

Service Parts Manual

Page S-1




N

Gasoline Vehicle

STEERING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 19152-G8 STEERING UNIT (INCLUDES ITEMS 2 - 32)u.ciiii it 1
2 13097-G1 HOUSING (INCLUDES ITEM 3) ...eiioiieeceee e s seee s svee s e s 1
3 13570-G2 RACK COVER ...ttt rte st sseee s s e e s s e s e s en 1
4
5 15407-G1 RACK AND ROD END (INCLUDES ITEMS 6 - 11) c...uvviiiiceeie e 1
6 * STEERING RACK ... ..ottt see et e s s sne e 1
7 23278-G1 BALL JOINT AND TIE ROD END ......ccooiiiiiiiieieeecciieee e sieee e seee e 1
8 00532-G8 NUT, 7716 = 20 oottt e e ae e e st e e e e e e e s nans 1
9 18456-G1 O Y o i N | R 1
10 17617-G1 BELLOWS ...ttt s e e s see st e s s s s s e s e sanne s 1
11 11391-G5 CLAMP et e b e e e s a e e e a s ae e e s aaraeeae s 1
12 17618-G1 WIRE TIE.... . ettt ettt ettt e st e s e e s s sae e e e s s ae e e s s sneeae s 1
13
14 51294-G1 WAVE WASHER .......ooii ettt ste e s e s s s s e e 2
15 23279-G1 REDUCTION GEAR ..ottt s 1
16 13059-G2 THRUST WASHER ...ttt ettt e e e s e 1
17
18 17163-G3 STEERING SHAFT ASSEMBLY (INCLUDES ITEMS 19 - 23)....cccccvvcveene 1
19 * STEERING SHAFT ..ttt st e s s 1
20 * COUPLING ...ttt ettt ettt e e e s ssae e e s s e e e s sesneeae s 1
21 * DOWEL PIN, 1/4" X 5/8" LG ..ceeeeirceee e vceee e seessee s seee e rene e 2
22 * THRUST WASHER ......co ot e e s e 1
23 * STEERING PINION ....ooiiiiiiiiei ettt e s e e 1
24
25 17140-G1 0TI 1
26 19154-G1 LN 4 N 1
27
28 19153-G5 STEERING COLUMNI......ooiiiiiie ettt siee et sree e s see e e e e nane 1
29 28569-G01 STEERING COLUMN BUSHING ........cccer et s e s 1
30 01022-G01 SCREW, #6 - 20 X 5/16" LGi....oerer e vt erenessee e seeesseee s sveessen e sneeenns 1

Service Parts Manual Page S-2




STEERING

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16" ..cce oottt e e e eccienieete e e e e e s s a e aeaea e e e s 4
32 00444-G8 BOLT, 5/16 - 24 X 1" LG ieiee ettt st e s s nne e e s e s s e e e 4
33
34 34122-G01 COVER PLATE ...ttt te et e e e cante st e e s e s e e e e s s e et aeneaaeaeaeaeesanaannns 1
35 20271-G6 [ (O] I N ] I U R 1
36 71055-G01 RIVET, 3/16" X 3/8" LG (ALUMINUM) ......cooriiieiiiireceee e eee e e seee e sse s 4
37
38
39 71948-G01 STEERING WHEEL .......eoeeie ettt e s s 1
40 71949-G01 1 1
41 T1147-GOT | COVER ceieeeeeeeeeeeeeeeeeeetes st e e s evesesessese s se s e ese st st senenesseseneeaenenseessessenssenens 1
42 71047-GOT | DECAL oot ee e eees st ssese e eeesesessesesese s s ese st sestssenenesseseneseenenseessessenssnens 1
43 | 14390-G2 LOCK NUT, 5/8 - 18 w..oooveereeereverireesesessesessssesesssssssssssessssesssssssesssnessssssasessesesennees 1
44
45 71950-GO1 CLIPBOARD ...ttt et ee e e e e e e e e e e st e e ae s e e e e ss e s s se s seaeaaeaeaeaaesanaannn 1
46
47
48 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi.....ceeeeeee ettt e sttt e e ee s s s e 3
49 00565-G8 LOCK WASHER, 5/16"....ceuiiieiiee ettt te e e e e e e esnerene e ae s e s e s nnneneaaeaeaeaaeas 3
50 34056-G01 STEERING SUPPORT ... .ttt ctirnte e te s e e e e s s e aeneaaeaea e e e e s nnns 1
51 00438-G7 BOLT, 5/16 - 18 X 7/8" LG ...ttt ettt sttt e e e s e s e e 5
52 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LG ...oeeiee ettt ettt et e e 1
53 00559-G8 WASHER, 5/18" ...t ier et e e e e e e e e s e e e e s e e e e s s e s s sasaeneaaeaeaeaaeas 6
54 11098-G6 LOCK NUT, 5/16 - 18 ...t einiee e te s e e e et e s e e s e s e e e e s neneaaea s 6
55
56 34093-G01 IDLER ASSEMBLY (INCLUDES ITEMS 57 - 59) ..ccccciev v 1
57 34094-G01 | I U 1
58 15012-G1 FLANGED BEARING......coo ittt ecieniee e e e e e s e s arn e e e aea e e 2
59 10389-G3 GREASE FITTING ... .ottt e s s e s s e ee e 1
60 33264-G01 IDLER SHAFT .ottt ettt e e et e e e st e e e e e e e s e e e e ee e e nnnes 1

Page S-3 Service Parts Manual




Gasoline Vehicle STEERING

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 10387-G6 COTTER PIN, 1 1/2" LG ..eeeee ettt en e e 1
62 50209-G1 CASTELLATED NUT, 7/16 = 20....cicceeee e eceee e veeesee e evee e s e e sssee s esene e s s en 1
63 10387-G2 COTTER PIN, 3/32" X 1" LGi.eeiioreeeceree e eseee s eeessee e s evee e s e e ssvee s e sene s e s en 1
64
65 34084-G03 TIE ROD (INCLUDES ITEMS 86 - 70) ....ucitiiiiiiiieeeesiieieeesciieeeseseenaessseseeesesnans 1
66 27205-G01 TIE ROD END (LEFT HAND THREADS) .....ooevivier et 1
67 27205-G02 TIE ROD END (RIGHT HAND THREADS).......coiiciiieieirieeeeesceeeee s 1
68 70583-G09 THREADED TUBE WITH FLAT ..ottt e s 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREADS) ....coo i 1
70 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREADS) .....cceeevrvveereerre e 1
71 10389-G3 GREASE FITTING ...ttt ettt e e a e e 2
72 50641-G1 RUBBER BOOT ...ttt ettt sciee e s seae e s s e s nssae e a e s ssaeaesnsneeneas 2
73 50209-G2 CASTELLATED NUT, 7/16 = 20....cicceeee e eceee e veeesee e evee e s e e sssee s esene e s s en 2
74 10387-G2 COTTER PIN, 3/32" X 1" LGi.eeiioreeeceree e eseee s eeessee e s evee e s e e ssvee s e sene s e s en 2

Service Parts Manual Page S-4



I WEATHER PROTECTION Gasoline Vehicle

952 / 954 SUNTOP
COMPONENTS

\CS

Front of Vehicle

1 - Includes Items 2 - 19

NOTE:
954 Shown (952 Similar)

Page T-1 Service Parts Manual



I Gasoline Vehicle WEATHER PROTECTION

956 SUNTOP
COMPONENTS

Front of Vehicle

21 - Includes ltems 22 - 42

NOTE:
Back Seat and Handrail
Omitted For Clarity

Service Parts Manual Page T-2



Gasoline Vehicle

WEATHER PROTECTION

956 ONLY

954 SHOWN
952 SIMILAR

44 - Includes Items 45 - 50

2 %g

48
Strut

49—

47

Service Parts Manual

Page T-3



I Gasoline Vehicle WEATHER PROTECTION

52 - Includes Items 53 - 60

ENCLOSURE COMPONENTS

=

—
Rao :}’%M

Service Parts Manual

Page T-4



I WEATHER PROTECTION Gasoline Vehicle |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (708) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 35541-G** SUN TOP KIT (952/954) (INCLUDES ITEMS 2 - 19)....coviiiiiiiieeereceeeeee e 1
2 35577-G01 STABILIZER (DRIVER SIDE) ..oorricirerirerice s 1
3 35577-G02 STABILIZER (PASSENGER SIDE)......c.cocvirirrreee e 1
4 01043-G04 BOLT, 5/16 - 18 X 1 3/4" LGi...ooirie ettt 12
5 00441-G2 BOLT, 5/16 - 18 X B 1/4" LGi...ooiri ettt e 4
6 01045-G01 WASHER, 5/18" ...t e e 20
7 01046-GO01 ACORN NUT, 5/16 - 18...eeiiieiirie et s s 12
8 34472-GO1 SPACER, 1/2" X1 7/18" LGi....eeieieeeceeee et 4
9 34746-G01 FRONT STRUT ..ot e se s e s s e 1
10 35540-G01 REAR STRUT ..ot s s e 1
11 35539-GO01 TOP FRAME ...ttt s e 2
12 19853-G1 END CAP, 17 ettt e s e s 8
13 75530-G0* SUN TOP ..ot e s e e s e 1
14 01044-G04 BOLT, 1/4 - 20 X 1 3/4" LGi.erireiiir et 6
15 01044-G08 BOLT, 1/4 - 20 X 2 3/4" LGi..ccueiree ettt e 2
16 00915-G1 BONDED WASHER, 1/4"...... ottt 8
17 14390-G4 LOCK NUT, 1/4 = 20 ..o e s s 8
18 00642-G8 WASHER, 5/18" ...t e e 4
19 00905-G8 LOCK WASHER, 5/16" ...ttt e 12
20
21 35543-G** SUN TOP KIT (956) (INCLUDES ITEMS 22 - 42).......coooviiieie e 1
22 35577-G01 STABILIZER (DRIVER SIDE) ..oorricirerirerice s 1
23 35577-G02 STABILIZER (PASSENGER SIDE)........oiiiiiii e 1
24 01043-G04 BOLT, 5/16 - 18 X 1 3/4" LGi...ooirie ettt 8
25 00440-G2 BOLT, 5/18 - 18 X 2 1/4" LGi..ceerier et et 2
26 01043-G07 BOLT, 5/168 - 18 X 2 1/2" LG eerierrereeerreee et 4
27 00441-G2 BOLT, 5/16 - 18 X B 1/4" LGi...ooiri ettt e 4
28 01045-GO01 WASHER, 5/168" ... it s e s 24
29 01046-G01 ACORN NUT, 5/16 - 18....i e s 12
30 19247-G2 SPACER, 13/32" LG ..orieierererrre st s e 2

Page T-5 Service Parts Manual



I Gasoline Vehicle WEATHERPROTECTION |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (708) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 34472-G01 SPACER, 1 7/16" LG ...t e 4
32 34746-GO1 FRONT STRUT ..ottt s e 1
33 35578-GO01 REAR STRUT ...ttt e e 1
34 35539-G01 TOP FRAME ....... oottt s e 2
35 19853-G1 END CAP, 17 ettt e e e 8
36 75530-G0* SUN TOP ...ttt s e e e ene s 1
37 01044-G04 BOLT, 1/4 - 20 X 1 3/4" LG ..ottt e e 8
38 00915-G1 BONDED WASHER, 1/4" ... ettt e 8
39 14390-G4 LOCK NUT, 1/4 = 20t se e e 8
40 11098-G6 LOCK NUT, 5/16 - 18ttt e e 2
41 00642-G8 WASHER, 5/16" ...ttt 8
42 00905-G8 LOCK WASHER, 5/16" ...ttt s s e 12
43
44 35567-GO1 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 45 - 50) ...c.ccvnriiirrrcererecerene 1
45 E950WSB3 SPLIT WINDSHIELD ...ttt 1
46 EGWHC24 SASH, 14" LGttt e s s e e 2
47 EGWHS12 BOLT, 1/4 - 20 X 2" LG c.oiireriee e e e e 2
48 EGWHW12 WASHER, 174" ...t et s e e 4
49 EGWHG13 RUBBER GROMMET ...ttt e s 2
50 EGWHN12 LOCK NUT, 174 - 20 ...ttt s s 2
51
52 35550-G03 WEATHER ENCLOSURE KIT (INCLUDES ITEMS 53 - 60)......cccecorvnrirerrinens 1
53 35586-G01 WEATHER ENCLOSURE CURTAIN SET .....oooiiiiieeeee e 1
54 35579-G01 SIDE SUPPORT BRACKET ......oi it 8
55 00415-G4 BOLT, 1/4 - 20 X 1 1/2" LG oo 8
56 00559-G7 WASHER, 174" ...t et s e e 8
57 14390-G4 LOCK NUT, 174 - 20 ...ttt s s 8
58 35560-G01 SIDE EXTRUSION ...ttt e 2
59 00852-G1 RIVET, 3/168" X 7/168" LGi...oeii et 10
60 35561-GO1 REAR EXTRUSION.......ci ottt 1

Service Parts Manual Page T-6



l WHEELS AND TIRES Gasoline Vehicle

1 - Includes Items 2 - 4
6 - Includes ltems 7 - 9

Page U-1

Service Parts Manual



l Gasoline Vehicle WHEELS AND TIRES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 32153-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL, LRC, 5.70 - 8, STANDARD)
(INCLUDES ITEMS 2 - 4) w..cooooeeeeeeereeeseeeseeeeeseseseseessseeeesesseesseseseeseessenssseenn 4
2 27784-G03 TIRE (USA TRAIL 5.70 = 8 LRC) .eoreereeeeeveereeeeereeeeeeeseeeseseseseeseseseseseeeee 1
3 23385-G1 RIM (5 LUG) ceoreeereveerereeseeeeeeeseeeeeseseeeeesssesesesseeeseesesesseseesseesesseseesseeseneeseees 1
4 26482-G01 VALVE STEM....cooieeeeeeeeeeeeeseeeesesseeesssesessessesesessssessseesesesessesesesseeessenssseens 1
5
6 32028-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL, LRC, 8.5 - 8, OPTIONAL)
(INCLUDES ITEMS 7 = 9) w.oeooeeeeeeeereeseseeseeeeesesesesesseeseeesesesessesesesseessesesesneon 4
7 27775-G02 TIRE (USA TRAIL 8.5 - 8 - 6 PLY RATED) ...comoeereeeeeeeeeeseeeeseseeeesereseneenn 1
8 10641-G2 RIM (5 LUG) ceooeeeeeeesereeseeeeeeeeseoeseeseseeseesseseseseessss e sessessessesessesene s eneneenenes 1
9 11657-G1 VALVE STEM....oooreoeeeeeeeeeseeeesesseeeeesseseeseesessesesessessseeseseeessesesesseessesssseens 1
10
11 35154-G01 | WHEEL AND TIRE ASSEMBLY (FOAM FILLED, LRC, 5.70 - 8, OPTIONAL)..| 4
12
13 | 14723-G1 LUG NUT, 1/2 = 20 veeoreeeeeeeeeeeeeeeeeseeseeseseeseeseseeseeeses e seeseeseseeseseeses s sesereneees 20
14
15 | 35599-G01 | SILVER SPOKE HUBCAP (OPTIONAL) ....oomrveeeeerereeseseeeeeeseesseeeseeeeesssesseenens 4
16 | 35599-G02 | GOLD SPOKE HUBCAP (OPTIONAL) ......oomreeeeeenereeseeeeeeeeseessereseeeeeessenessenens 4
17 | 35599-G03 | SILVER SPOKE HUBCAP SET (OPTIONAL) ... veereeeeeeeeereeeeeeeseeeeesseeeseeeens 1
18 | 35599-G04 | GOLD SPOKE HUBCAP SET (OPTIONAL) w..ceomveeeeereeeeeeeereeeeeeeseeeeeesseeeseenens 1

Service Parts Manual Page U-2



l WHEELS AND TIRES Gasoline Vehicle

Page U-3 Service Parts Manual



I SPECIALTY PRODUCTS |

SPECIALTY PRODUCTS

Service Parts Manual Appendix - A



I SPECIALTY PRODUCTS |

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ....c.coiiiiriierrrrerrceir et st s 26733-G02
CLUTCH PULLER (2 PRONG) ... ceitereeierrencrere e etessr st s ser s sareasesan e se s ssesn s eessenesessaneseeenneseesnesnesanesnes 19779-G1
CLUTCH PULLER (3 PRONG - 4 CYCLE).....i ittt e 19779-G2
FLYWHEEL PULLER ...ttt ettt s e s e e s e e e e e e e s e e e e e e e e e mnenneena 27111-Go1
CAM PULLEY TOOL ...ttt st s s e s e e s et e et s e nane s sanenas e e srneeneeesmenenn s 27851-G01
CURRENT INDICATOR .....ce ittt st e s e e s n e s ne s e s s s e et e seresnesrn e e saneanesnesners 16489-G2
DIGITAL MULTI-METER ...ttt e e e e e s e e e e srn e e sanenmesaneeas 27481-G01
CRIMPING TOOL ..ottt s ee e e se e e s sar et s e e e e e e s r e se e snese s enesre s nesmenasessenenee s 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) .....ooiiiieiie it ees s se s sn e e snesre e snesames e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ...ttt s s e e s 18753-G1
VALVE SEAT CUTTER KIT ..ottt s s s s s se et sn et sne s sanenase e srne s nenesenenn s 72516-G01
FLEX-HONE CYLINDER HONE - 240 GRIT .....ooi it s e s e s 72517-G01
FLEX-HONE HONING OIL - 1 QUART ....oeiiieiirererrre e et s se e sr e e ses e sesne s serssnenenens 72518--G01
FLEX-HONE CLEANING BRUSH ......coiiirii st st e s e e e e s 72519-G01
PISTON RING INSTALLER ...c.oriee ettt et e e st s sn e e se s nne e 72521-G01
VALVE GRINDER - CUP TYPE ...ttt st s s e s e srne s nen e ne e e s 72522-G01
GRINDING COMPOUND - 280/320 GRIT ......oiiiiiieie ettt e sasn e srne e see e e e e s 72523-G01
COMPRESSION TESTER .....eee ittt s st s e se et e e e e e s naesane s saeenaseesrneeneeeseneens 72524-G01
FEELER GAUGE .......o oottt s st s e s n e e e e s e e ne s et e nen e e sen e e san e 72525-G01
TACHOMETER ...ttt e et e e e e s n e e e resr e s st sme e ame senemn e resaneanesans 72526-G01
ENGINE OIL

4 CYCLE ENGINE OIL, 5 GALLON......ooriie ettt ne s e e e e nesen e sans 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ......oootirirereeie ettt e s see e se e e e esnesan e sans 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE ...t e s e s 25730-G06
PAINT

TOUCH UP PEN - CHAMPAGNE BEIGE..........cccooiiririetrie it seenr e e 28432-G01
TOUCH UP PEN - WHITE ...ttt s st s s e et e s s sane s e e sane s neneseneee s 28432-G05
12 OUNCE SPRAY - CHAMPAGNE BEIGE .........oo ot 28140-G15
12 OUNCE SPRAY -WHITE ... oottt ettt s e e saee s ee e e s re e e e e e e e e e e e s e e e 28140-G03

Appendix - A Service Parts Manual



I SPECIALTY PRODUCTS |

PERFORMANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ... .ot rerere st e s eeesar e sne e e se e sses e s senesnens 28166-GO1
PLEXUS ® CLEANER, 7 OUNCE (FOR WINDSHIELDS). ......curveeeeeeeeeeeeeeeeeeeeeeeeeesessessessessessssssessesasssssssssseens 28433-G01
PLEXUS ® CLEANER, 13 OUNCE (FOR WINDSHIELDS).......o.ovueeeeeeeeeeeeeeeeeeeeeeeeeessesssssessesssssessssssssnssssseens 28433-G02
BATTERY PROTECTOR, 14 OUNCE SPRAY ...t see et nrnennens 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE SPRAY ......cociiirieerrree e e esennes 75501-GO1
WHITE LITHIUM GREASE, 14 OUNCE SPRAY .....ooiireretrrrererenre et e eee s esessne s snesmesnne s 75502-GO1
PENETRANT/LUBRICANT, 15 OUNCE SPRAY ......ooroiiiirieiieie et ser e sr s e ssesnseeessaresessneseeens 75503-GO1
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE SPRAY ......coooiiiierceeceecee e 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE LIQUID......cccccviiiiiii i 75505-G01
BATTERY CLEANER, 32 OUNCE WITH TRIGGER SPRAYER ..ot 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE WITH TRIGGER SPRAYER ..o 75507-G01
MULTI-PURPOSE VALUE PACK ... oottt eene st s se s e sne s sne e s e enesnnnes 75508-GO1

+ BATTERY PROTECTOR, 4 OUNCE SPRAY

+ PENETRANT/LUBRICANT, 4 OUNCE SPRAY

+ WHITE LITHIUM GREASE, 4 OUNCE SPRAY

+ CARBURETOR & CHOKE CLEANER, 4 OUNCE SPRAY

Service Parts Manual Appendix - A
EZGO]



I SPECIALTY PRODUCTS |

Appendix - A Service Parts Manual



I ACCESSORIES |

ACCESSORIES LISTING

Service Parts Manual Appendix - B



I ACCESSORIES |

ACCESSORIES LISTING KIT NO. SECTION

EHITCHKIT ... 34781-G02............... CARGO DECKS AND HITCHES
PINTLEHITCHKIT ... ... oo i 34780-G02............... CARGO DECKS AND HITCHES
HOURMETERKIT ... ..l 34886-G04............... ELECTRICAL

STAKE SIDE KIT (FOR 952 ONLY). . ............. 34761-GO1............... CARGO DECKS AND HITCHES
SUNTOP KIT (WHITE952/954) .. ............... 35541-GO1............... WEATHER PROTECTION
SUNTOPKIT (WHITES56) .................... 35543-GO1............... WEATHER PROTECTION

SUN TOP KIT (CHAMPAGNE 952/954) ........... 35541-G02............... WEATHER PROTECTION

SUN TOP KIT (CHAMPAGNE 956) . . .. ........... 35543-G02............... WEATHER PROTECTION
SILVER SPOKE WHEEL COVERS (SETOF 4) . .. .. 35599-G03............... WHEELS AND TIRES

GOLD SPOKE WHEEL COVERS (SETOF 4) ...... 35599-G04............... WHEELS AND TIRES
WEATHER ENCLOSURE CURTAINKIT. .......... 35550-GO3............... WEATHER PROTECTION
WINDSHIELD ......... . i 35567-GO1............... WEATHER PROTECTION

Appendix - B Service Parts Manual






[EZG0O]

a SR Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	FrontCover950.ps
	

	ModelsNotes950G.ps
	
	

	GenIndexGAS.ps
	
	
	
	

	HowToUsenewG.ps
	
	

	IPBHeadingNew.ps
	

	Accelerator.ps
	
	
	
	
	
	
	
	

	(B)AirFilter.ps
	
	

	BodyG.ps
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes HYDRA.ps
	
	
	
	
	
	
	
	
	
	

	Carburetor.ps
	
	

	CargoDecks&Hitches.ps
	
	
	
	
	
	
	
	

	Clutches.ps
	
	

	ClutchesHiAlt.ps
	
	

	DirectionSelector.ps
	
	
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Engine and Muffler.ps
	
	
	
	
	
	

	FrontSuspBrakes.ps
	
	
	
	
	
	
	
	

	FuelSystem.ps
	
	
	
	

	RearAxle.ps
	
	

	RearSuspension.ps
	
	
	
	

	Seats.ps
	
	
	
	
	
	

	StartGen.ps
	
	
	
	

	Steering.ps
	
	
	
	

	WeatherProtection.ps
	
	
	
	
	
	

	Wheels&TiresG.ps
	
	
	

	SpecProducts950G.ps
	
	
	
	

	AccessoriesNew.ps
	
	

	ManualCover950Back.ps
	


